
PARTS MANUAL

MODEL: G6170
AgBag Silage Bagger

This parts manual is furnished for
your convenience only. All parts
must be purchased through an
authorized dealer. Call us for a
dealer near you.

P O Box 127
511 East Main St.

St. Nazianz, WI 54232
(920) 773-2121

FAX: (920) 773-1200
Email: info@millerstn.com

www.ag-bag.com

42.0901733A

Issue Date: 06/16



IMPORTANT!
For ongoing updates to this Parts Book

Visit us on the web at:
www.ag-bag.com

and click on PARTSMART web.
Check for new updates before placing any orders.

Order parts through your local dealer.



Section 1 - Frame,Tunnel Top, Rotor & Cable Drums
Frame Assembly...................................................................................................................................6
Shield Asm, 6170 Rotor (S/N 4205592 & After)...................................................................................8
Shield Assembly (S/N 4205591 & Before)..........................................................................................10
Tunnel Top Interchangeable, Tunnel Extensions & Bag Cradle..........................................................12

Section 2 - Wheels,Tires, Spindle & Hub Assembly
Hub & Spindle Assembly (S/N 4205374 & After)................................................................................14
Spindle & Hub Assembly (S/N 4205373 & Before).............................................................................16
Wheels & Tires...................................................................................................................................18

Section 3 - Conveyor, Drive Assembly & Hopper Assembly
Conveyor Lift Assembly - Manual.......................................................................................................20
Conveyor Support/Slide Assembly Split & Single Conveyor...............................................................22
Drive Assembly...................................................................................................................................24
Hopper Assembly...............................................................................................................................28
Hydraulic Conveyor Lift Kit..................................................................................................................30
Hydraulic Drive PTO Shield Assembly................................................................................................32
Lower Assembly - Split Conveyor.......................................................................................................34
Split Conveyor Assembly....................................................................................................................36

Section 4 - Bag Boom, Brake Assembly & Cable Guide Assembly
Boom - Bag Assy 8 Ft-10 Ft 6000......................................................................................................40
Brake Assembly..................................................................................................................................42
Cable/Guide Assembly.......................................................................................................................44
Hand Pump Breakdown......................................................................................................................46

Section 5 - Backstop
Backstop, Steel...................................................................................................................................48

Section 6 - Transport Lights, Safety Signs & Decals
Asm: 6170 Decal................................................................................................................................50
Transport Lights & Light Stand...........................................................................................................52

Section 7 - Gearbox
Gearbox Assembly.............................................................................................................................54

Section 8 - PTO Driveline
PTO Assembly....................................................................................................................................56
PTO Transport Assembly....................................................................................................................58
PTO: Assembly Built After 8-9-2013...................................................................................................60

Section 9 - Hydraulics
Hydraulics Assembly..........................................................................................................................62
Kit: 6070 / 6170, Lift Kit Hyd...............................................................................................................66

G6170 - 3 - 42.0901733A Issue Date: 06/16

Table of Contents



Section 10 - Options & Kits
Gandy Option.....................................................................................................................................68
Gandy, 45 lb. Dry Inoculant Applicator................................................................................................70
Miscellaneous Items...........................................................................................................................72
Option: 6170 Hyd Jack Lift Factory Installed......................................................................................74
Safety Chain Kit..................................................................................................................................76

Part Number Index.........................................................................................78

Part Description Index...................................................................................80

42.0901733A Issue Date: 06/16 - 4 - G6170

Table of Contents  (Continued)



This Page Intentionally Left Blank

G6170 - 5 - 42.0901733A Issue Date: 06/16

Table of Contents  (continued)



42.0901733A Issue Date: 06/16 - 6 - G6170

Section 1

Frame Assembly



DescriptionQuantityPart No.Item
Key Square, 3/8” x 3” Undersize201.732661

Gear Lube, 75W 90 Synthetic (Not Shown)3344405B12

Drum, Cable (Pair) 7 Ft. Rotor142.09001723

Cable, Drum Half142.09002463a

Coupling, Cable Drum142.60030213b

Bearing, 2-15/16” 4 Bolt142.09003714

Bearing, 3-7/16” 4 Bolt142.09003725

Gearbox, Bevel 31 T-332142.09015866

Frame Weldment w/o Hydraulic Jack Option142.09016017

Frame Weldment w/ Hydraulic Jack Option142.09019517

Rotor + 4 Teeth and Cap142.09016988

Shaft, Stub Drive, Weld In 7/8" Keyway142.09003808a

Shaft, Stub Idle, Weld In142.60020088b

Tooth Assembly With Cap5642.10200188c

Cap, Rotor Tooth, Weld On5642.10200018d

Bearing, 2 4 Bolt Flange 5-18”242.15100449

Bearing, 2 Split Babbit242.151004710

Rotor Access Drive Weldment242.090044511

Rotor Access Idle Weldment242.090044712

Stripper, Bar Plates 35"142.000009413

Stripper, Bar Plates 45"142.000009514

Bolt, Hex, 1/2-13 x 1.50 Gr. 5890330615

Bolt, Hex, 1/2” x 1-3/4” Gr. 5890351816

Bolt, Hex, 5/8-11 x 2-1/2” Gr. 5490383217

Bolt, Hex, 3/4-10 x 3-1/2” Gr. 5890421518

Nut, Hex Lock, 3/4-10 Nylock890634919

Nut, Hex Lock, 1/2-13 Nylock1690640120

Nut, Hex Lock, 5/8-11 Nylock490640221

Washer, Lock, M20 Zinc690768622

Bolt, Hex, M20 x 2.5 40mm Gr. 10.9290829123

Hitch, Field, 10 Ft142.601101024

Jack, Manual, 15” Square Mount142.150139825

Pin, Hitch142.155017226

Pin, Hair105.7312027

Mount, Jack, Female Square Tubing (Weld On)AR42.150140028

Zerk, Grease 1/8 90d232.6059529

Spacer: Gearbox Mount442.090202530

Bolt, Hex, M20 - 2.5 x 80mm Gr. 10.9490862631

G6170 - 7 - 42.0901733A Issue Date: 06/16

Section 1

Frame Assembly



42.0901733A Issue Date: 06/16 - 8 - G6170

Section 1

Shield Asm, 6170 Rotor (S/N 4205592 & After)



DescriptionQuantityPart No.Item
Hinge - Beater Shield216.201441

Gasket: .25in x .50in (Order Per Foot)3 Ft22.941602

Panel, Shield, Front Driveline 6170142.09016573

Panel, Shield, Driveline 6170142.09016744

Mount, Input Shield 6170142.09016755

Guard - Rotor Drive 6070142.09021396

U-Nut, 5/16-1849003827

Washer, 1/2 Flat29019378

Hhblt G 5 1/2-13 x 1.5029033069

Hhdnut - Nylon Lk 1/2-13290640110

Nut: Hex Nylon Lock 5/16-18290648311

Washer: Stainless Steel Flat 1/4 in.490723412

Bolt: HHD Stainless Steel 1/4-20 x 3/4490727013

Bolt: HHD Stainless Steel 5/16-18 x 1690734914

Latch, Stainless Steel Door290740215

Washer: Stainless Steel Lock 5/16 in.490741116

Washer: Stainless Steel Fla 5/16 Wide890746417

Washer: Stainless Steel Flat #10490749418

Hhdblt, Gr 10.9, M10-1.5 x 20mm190757419

Nut: Hex Stainless Steel #10-24 Nylock490762120

Flatwasher, 3/8 x 2 Od Stainless Steel490762621

Washer, M10 Flat190769822

Bolt: BTNHD #10-24 x 1/2 Stainless Steel490770223

Hut: Hex Nyloc Flng 1/4-20 YZ490778424

Btnhdblt, 3/8-16 x 1-1/4 Stainless Steel490798425

Nut: Clip 3/8-16, Long490853326

G6170 - 9 - 42.0901733A Issue Date: 06/16

Section 1

Shield Asm, 6170 Rotor (S/N 4205592 & After)



42.0901733A Issue Date: 06/16 - 10 - G6170

Section 1

Shield Assembly (S/N 4205591 & Before)



DescriptionQuantityPart No.Item
Nut, Hex Lock, 3/8-16 Flange Yellow Zinc29077791

Washer, Flat M1019076982

Bolt, Hex, M10-1.5 x 20mm Gr. 10.919075743

Screw, Truss Hd, 5/16-18 x 1" Stainless Steel89075154

Washer, Wide Flat, 3/8" Stainless Steel29074655

Nut, Hex, 10-32 Stainless Steel49074046

Screw, Slotted Pan Hd, 10-32 x 3/8" Stainless Steel49074037

Latch, Door Stainless Steel29074028

Bolt, Hex, 3/8-16 x 1" Stainless Steel29072779

Nut, Hex Lock, 1/2-13290640110

Nut, Hex Lock, 5/16-18490393611

Bolt, Hex 1/2-13 x 1.50 Gr. 5290330612

Washer, Flat, 1/2"290193713

Washer, Flat, 5/16"290049414

Nut, U, 5/16-18490038215

Mount, Input Shield142.090167516

Panel, Shield, Driveline142.090167417

Panel, Shield, Front Driveline w/Decals142.090177818

Guard, Rotor Drive142.090151919

Gasket, .25 x .50122.9416020

Hinge, Beater Shield216.20144.521

Bolt, Hex, 5/16-18 x 3/4" Gr. 5409.7111222

G6170 - 11 - 42.0901733A Issue Date: 06/16

Section 1

Shield Assembly (S/N 4205591 & Before)



42.0901733A Issue Date: 06/16 - 12 - G6170

Section 1

Tunnel Top Interchangeable,Tunnel Extensions & Bag
Cradle



DescriptionQuantityPart No.Item
Tunnel Hood, 10 Ft.142.60060751

Tunnel Hood, 9 Ft.142.60060741

Tunnel Extension Base, 29 in. (Set)142.60060872

Tunnel Extension Base, 18 in. (Set)142.60060862

Tunnel Extension Base, 29 in. - LH142.60061132a

Tunnel Extension Base, 29 in. - RH142.60061142b

Tunnel Extension, 10 Ft. x 29 in.142.60060812c

Tunnel Extension, 9 Ft. x 29 in.142.60060852c

Washer, Flat, 3/8 in. Wide Stainless Steel329074653

Bolt, Hex, 3/8-16 x 4 in. Stainless Steel169076895

Nut, Hex Lock, 3/8-16 Nylock Stainless Steel169073916

Cradle, Bag Boom, 10 Ft.142.60060897

Cradle, Bag Boom, 9 Ft.142.60060887

Nut, Hex Lock, 3/8-16 Nylock (10 Ft. Tunnel)339064008

Nut, Hex Lock, 3/8-16 Nylock (9 Ft. Tunnel)279064008

Bolt Bag, Tunnel Extension (Consists Of Items: 8, 16 & 17)142.09003739

Hardware Kit, Tunnel Hardware (Consists Of Items: 3, 5, 6 & 18 thru 20)1NSS10

Kit, Bungee Cord (Consists Of Items 11a & 11b)142.156000411

Bungee Cord, Tunnel142.156000011a

Bungee Cord, Bag Pan242.156000111b

Pan, Bag142.600603712

Washer, Flat 5/8 in.290049813

Bolt, Hex, 5/8-11 x 2-1/2 in. Gr 5290383214

Nut, Hex Lock, 5/8-11 Nylock290640215

Bolt, Button Hd. 3/8-16 x 1 in. Stainless Steel (10 Ft. Tunnel)3390746716

Bolt, Button Hd. 3/8-16 x 1 in. Stainless Steel (9 Ft. Tunnel)2790746716

Washer, Flat, 3/8 in. Wide Stainless Steel (10 Ft. Tunnel)3390746517

Washer, Flat, 3/8 in. Wide Stainless Steel (9 Ft. Tunnel)2790746517

Washer, Lock, 3/8 in.990050418

Bolt, Hex, 3/8 in. x 1 in. Gr. 5 Yellow Zinc990230019

Washer, Flat, .388 x 1.25 x .12990705720

G6170 - 13 - 42.0901733A Issue Date: 06/16

Section 1

Tunnel Top Interchangeable,Tunnel Extensions & Bag
Cradle



42.0901733A Issue Date: 06/16 - 14 - G6170

Section 2

Hub & Spindle Assembly (S/N 4205374 & After)



DescriptionQuantityPart No.Item
Hub - Wheel 6blt Includes Cups & Studs142.0900375.81

Spindle: G6000142.09019242

Washer: Hub Retention142.09019253

Nut: Spindle 7/8-14 Unf142.09019264

Pin: Cotter 5/32 x 1-3/4142.09019275

Oil Seal - 2.25 I.D.142.15003776

Roller Bearing Cone 1-5/819011507

Roller Bearing Cone 1-1/419011818

Cap - Dust19024109

Lugnut - 9/16-18690505010

Stud: 9/16-18 x 2.12567338551411

Outer Cup190118212

Inner Cup190115113

Pin: Hitch .625 Dia. x 4 in.142.115017114

Pin: Hair 5/32 x 2-15/16 Znc105.7312015

G6170 - 15 - 42.0901733A Issue Date: 06/16

Section 2

Hub & Spindle Assembly (S/N 4205374 & After)



42.0901733A Issue Date: 06/16 - 16 - G6170

Section 2

Spindle & Hub Assembly (S/N 4205373 & Before)



DescriptionQuantityPart No.Item
Spindle, Single, 2-1/4 x 14-7/8” Std.142.10100341

Cone, Roller Bearing, 1-5/8”19011502

Cap, Dust19024103

Hub Assembly With Cups & Studs142.0900375.84

Cup, Bearing, Inner19011515

Cup, Bearing, Outer19011826

Stud, Wheel, 9/16-18 x 2-1/8”6733855147

Washer, Lock, External Tooth142.15502288

Oil Seal, 2.25 I.D.142.15003779

Cone, Roller Bearing, 1-1/4”190118110

Nut, Slotted Lock, NO6 Zinc Plated142.155013611

Lug Nut, 9/16-18690505012

Pin, Hitch, .625 Dia x 4”142.115017113

Pin, Hair, 5/32 x 2-15/16” Zinc Plated105.7312014

G6170 - 17 - 42.0901733A Issue Date: 06/16

Section 2

Spindle & Hub Assembly (S/N 4205373 & Before)



42.0901733A Issue Date: 06/16 - 18 - G6170

Section 2

Wheels & Tires



DescriptionQuantityPart No.Item
Wheel, 16 x 8242.09001651

Tire, 265/75R16242.09001922

G6170 - 19 - 42.0901733A Issue Date: 06/16

Section 2

Wheels & Tires



42.0901733A Issue Date: 06/16 - 20 - G6170

Section 3

Conveyor Lift Assembly - Manual



DescriptionQuantityPart No.Item
Winch, Brake142.09004341

Bolt, Hex, 3/8-16 x 1” Yellow Zinc39023002

Clamp, Cable, 1/4”29001433

Nut, Hex Whiz Lock, 3/8-1639034374

Pin, Cotter, 5/32" x 1-1/4” Stainless Steel29012925

Pin, Clevis, 5/8" x 1-1/2” Zinc218.000976

Pulley, 2-1/2" OD x 1/4" Cable x 5/8" ID242.15012797

Cable, Conveyor Lift, 1/4" x 17 Ft.142.09005548

G6170 - 21 - 42.0901733A Issue Date: 06/16

Section 3

Conveyor Lift Assembly - Manual



42.0901733A Issue Date: 06/16 - 22 - G6170

Section 3

Conveyor Support/Slide Assembly Split & Single Conveyor



DescriptionQuantityPart No.Item
Stabilizer, Conveyor Angle Adjustment142.09015331

Frame, Conveyor Slide142.09004412

Washer, Flat, 5/8” SAE49047633

Bolt, Hex, 5/8-11 x 1-1/2” Gr 549016194

Nut, Hex Lock, 5/8-11 Nylock49064025

Hold Down, Conveyor242.09004846

Bolt, Hex, 3/8-16 x 1-1/4” Gr 569023677

Washer, Flat, 3/8” SAE69011058

Nut, Hex Nylon Flange Lock, 3/8-16 Yellow Zinc79077799

Bushing, Machine, 1/2” x 14 Ga.290050910

Bolt, Hex, 3/8-16 x 2” Gr 5190163311

Spring, Compression107.1776412

Pin, Cam Lever117.0075013

Pin, Spring, 5/32" x 1-1/4”290424614

G6170 - 23 - 42.0901733A Issue Date: 06/16

Section 3

Conveyor Support/Slide Assembly Split & Single Conveyor



42.0901733A Issue Date: 06/16 - 24 - G6170

Section 3

Drive Assembly



DescriptionQuantityPart No.Item
Hhdblt, Gr 5 3/4-10 x 3109.717561

Hose - Grease 3/16 x 32 in.142.09000072

Bar - Adjust Chain Tensioner142.09000563

Rod - Chain Tensioner142.09001744

Sprocket - 120-2b48 3-7/16b 7/8k142.09003775

Sprocket - 120-2a11 70x64 Spline142.09015886

Sprocket - 120b12 70x64 Spline242.09015907

Chain - Rlr #120-2 12p Incl Conn142.09015918

Sprocket - 50b48 2-15/16b 3/8k142.09016349

Bearing, 2-15/16 Dia, 2 Bolt Cast Flange142.090165610

Plate, Jack Shaft Bearing Mount142.090170811

Spacer, Long, Jack Shaft142.090170912

Shaft Rotor Drive W/collar142.090183413

Bearing, Spher 3-7/16 in. 4 Bolt, Milled 1/2 in.142.090184314

Washer, Sprocket Spacer142.090185115

Spacer, Outer Sprocket142.090185216

Spring - Ext #661142.150048317

Whip - Grease 3/16 x 28142.150151818

Adaptor - #2 MP x #2 FPS242.150161119

Whip - Grease 1/8 in. X21 in.242.150216620

Link - #120-2 Connector Ust142.152006821

Chain - Rlr #120-2 7.875' 63 P Ust142.152075722

Coupling, #8 FP x #8 FP142.154044423

Nipple, 1/2 x 6142.154130524

Tensioner - Rotor Chain142.600200725

Hhdnut, 1/2-1327338555926

Washer - Flat 7/16 in.490049627

Washer: Flat 5/8 In. Std890049828

Washer, 3/4 Flat590049929

Key Sq - 3/8 x 1-3/4190288130

Hhdblt, Gr 5, 3/4-10 x 3-1/2490421531

Hhdblt, Gr 5, 5/8-11 x 2490425332

Grz Zerk - 1/8 NPT Female290550133

Screw - Set 3/8-16unc x 1/2 in.290558234

Hhdblt - 3/4-10 x 5-3/4190633935

Nut: Hex Nylok Lk 3/4-10690634936

Hhdnut, 5/8-11 Nylock490640237

Key Sq - 7/8 x 7/8 x 4 in. 1018190768838

Hhdnut, 7/8-9 C-Lock290800939

Hhdblt, Gr 8, 7/8-9 x 2290829040

Washer, Fender 9/16 ID x 3 OD x 1/4 Thk290829241

G6170 - 25 - 42.0901733A Issue Date: 06/16

Section 3

Drive Assembly



DescriptionQuantityPart No.Item
Hhdblt, Gr 10.9, M14-2 x 30mm290829342

Washer - Shim 14m ID x 20 OD x 1.0 Thk190838943

42.0901733A Issue Date: 06/16 - 26 - G6170

Section 3

Drive Assembly



This Page Intentionally Left Blank

G6170 - 27 - 42.0901733A Issue Date: 06/16



42.0901733A Issue Date: 06/16 - 28 - G6170

Section 3

Hopper Assembly



DescriptionQuantityPart No.Item
Panel - Hopper Top Slant Low Profile (S/N 42.05265 & After)142.09018021

Panel - Hopper Top Slant (S/N 42.05264 & Before)142.0901683

Panel - Sloped, Hopper 6170142.09017382

Panel, Hopper Extension - Front - 7 Ft142.60001273

Plate, Face 86 in.142.60120114

Panel, Hopper Extension - Right142.60120185

Washer -SS Flat 1/4 in.509072346

Hhdblt - Stainless Steel 1/4-20 x 3/4 in.289072707

Hhdnut - Nyloc Flang 1/4-20 Yellow Zinc299077848

Btnhdblt, 1/4-20 x 1-1/2 Stainless Steel19076149

G6170 - 29 - 42.0901733A Issue Date: 06/16

Section 3

Hopper Assembly



42.0901733A Issue Date: 06/16 - 30 - G6170

Section 3

Hydraulic Conveyor Lift Kit



DescriptionQuantityPart No.Item
Cylinder, Hydraulic, 2" x 28" x 1-1/8”142.09004681

Seal Kit, Hydraulic Cylinder165.100831a

Elbow, 90° #6 ORB x #6 NPT19072322

Valve, Check117.00863.53

Connector, Male, 3/8" JIC x 1/4" NPT107.178614

Connector, Male, JIC - NPT, 3/8" x 3/8"107.178435

Tee, 06 ORB Run x MJIC132.607046

Hose, Hydraulic, 1/4 x 26.5” 6" x 6" FJIC142.09005697

Hose, Hydraulic, 3/8" x 72” 6 FJIC 90° x 6" FJIC142.09005708

Hose, Hydraulic, 3/8" x 42” 6 FJIC 45° x 6" FJIC142.09005719

Elbow, 90° 10 ORB x 6 MJIC290777510

Orifice, -6 Two Way, .049” Dia.121.0051611

Adapter, 12 ORB x 7/8" MJIC142.154055112

Elbow, 90° 10 MJIC x FJIC132.6113313

Adapter, 12 ORB x 3/4" JIC Swivel132.0195614

Adapter, 12 ORB x 3/4" MJIC109.7412715

Valve, Conveyor Lift w/Handle142.090055816

Nut, Hex Whiz Lock, 1/4-20390337617

Bolt, Button Hd, 1/4-20 x 1-1/2” Stainless Steel390761418

Decal, Conveyor Raise/Lower142.090001319

Clip, Hydraulic Line2322848B120

Kit, Hydraulic Conveyor Lift (Consists Of Items 1 & 2 thru 20)142.090057521

G6170 - 31 - 42.0901733A Issue Date: 06/16

Section 3

Hydraulic Conveyor Lift Kit



42.0901733A Issue Date: 06/16 - 32 - G6170

Section 3

Hydraulic Drive PTO Shield Assembly



DescriptionQuantityPart No.Item
Shield, Input, Flip Up With Decals142.09017401

Sprocket, 50B14F142.15207592

Chain, 50 70 Pitches Includes Connector Link142.09017043

Link #50 Connector ( Not Shown)142.15200733a

Bolt, Hex, 3/8-16 x 1” Stainless Steel29072774

Washer, Wide Flat, 3/8” Stainless Steel29074655

Nut, Hex Lock, 3/8-16 Flange Nylock Yellow Zinc29077796

Sprocket, 50B48, 2-15/16B, 3/8" Key142.09016347

G6170 - 33 - 42.0901733A Issue Date: 06/16

Section 3

Hydraulic Drive PTO Shield Assembly



42.0901733A Issue Date: 06/16 - 34 - G6170

Section 3

Lower Assembly - Split Conveyor



DescriptionQuantityPart No.Item
Cotter Pin, Stainless Steel Hair Pin19074721

Nut, Hex Lock, 5/16-18 Nylock59064832

Nut, Hex Lock, 1/2-13 Nylock49064013

Washer, Flat, 5/16”59043244

Bolt, Carriage, 5/16-18 x 1” Gr 559036905

Bolt, Carriage, 1/2-13 x 1-1/2” Gr 549021916

Pin, Spring, 5/16" x 3”29018508

Fitting, Grease, 1/8-PTF2733855629

Machine Bushing, 1-1/4”290051210

Weldment, Conveyor End Frame142.0901034.911

Bearing, R-Lube, 1-1/4” 2 Bolt242.090101912

Pin, Conveyor Door Latch142.090100913

Clean Out Door with Decals142.090176714

Deflector Weldment, Adjustment End142.0901003.915

Shaft, 1-1/4" x 34-3/4”142.090100216

Conveyor Roller, 1.250” Bore442.090098717

G6170 - 35 - 42.0901733A Issue Date: 06/16

Section 3

Lower Assembly - Split Conveyor



42.0901733A Issue Date: 06/16 - 36 - G6170

Section 3

Split Conveyor Assembly



DescriptionQuantityPart No.Item
Bolt, Hex Washer Hd, 3/8-16 x 3/4 in. Gr 5209.712511

Pin, Roll, 3/8 in. x 2 in.409.720102

Hinge, Beater Shield216.20144.53

Chain, #40-2, 16 Pitches w/ Connector122.001884

Sprocket, 40B16, 1 in. Bore1303629B15

Sprocket, 50B20, 1.25 in. Bore242.09000046

Chain, Roller, #50, 114 Pitches142.09000057

Hose, Grease, 3/16 in. x 47 in.142.09000068

Hose, Grease, 3/16 in. x 32 in.142.09000079

Apron, Short, 16 Slat142.090001910

Conveyor Lower Assembly - Not Serviced Separately Refer to Lower Assembly
Split Conveyor Page for Parts Breakdown

1NSS11

Adjuster, Chain242.090101112

Sprocket, 6 Tooth 1-1/4 in. Bore442.152077313

Bearing, R-Liube, 1-1/4 in. 2 Bolt442.090101914

Weldment, Conveyor w/Decals142.090176815

Shaft, RH Drive142.090102216

Shaft, 1.25 in., LH142.090102317

Bracket, Bearing Bolts142.090103518

Bracket, w/Bolts, Adjuster242.090103719

Mount, Bracket, Drive Motor142.090139320

Cover, Drive Chain142.090139421

Shield, Motor142.090139722

Plate, Bearing Mount242.090140223

Hold Down, Conveyor Chain, Short142.090143824

Hold Down, Conveyor Chain, Long142.090143925

Deflector, 2 Stage Conveyor w/Decal142.090177026

Sprocket, DBL142.090168827

Hose, Grease, 3/16 in. x 40 in.142.150151928

Adaptor, #2 MP x #2 FPS342.150161129

Whip, Grease, 3/16 in. x 21 in.142.150216630

Strip, Conveyor skirting, Center142.600802031

Strip, Conveyor Skirting, Side242.600802132

Skirt, Conveyor, 20 in. x 60 in.142.600805233

Chain, Conveyor, Long w/Weld On Flight142.600807734

Sprocket, Idler, 50B17, .643 in. Bore190018835

Nut, Hex, 1/2-13127338555936

Bolt, Carriage, 3/8-16 x 1 in.290048037

Washer, Flat, 1/4 in. SAE Yellow Zinc1390049338

Washer, Flat, 7/16 in.390049639

Washer, Flat, 5/8 in.190049840

Washer, Lock, 1/2 in.490050641
G6170 - 37 - 42.0901733A Issue Date: 06/16

Section 3

Split Conveyor Assembly



DescriptionQuantityPart No.Item
Fitting, Grease, 1/8 PTF37338556242

Key, Square, 1/4 in. x 1-3/4 in.190054943

Link, #CA550 Offset290070944

Washer, Flat, 3/8 in. SAE1890110545

Key, Square, 1/4 in. x 2 in.190117246

Washer, Flat, 1/2 in.890193747

Bolt, Carriage, 1/2-13 x 1-1/2 in. Gr 5 Short Neck490833348

Bolt, Hex, 3/8-16 x 1 in. Gr 5 Yellow Zinc890230049

Bolt, Hex, 3/8-16 x 3/4 in. Gr 5290236450

Bolt, Hex, 3/8-16 x 1-1/4 in. Gr 5490236751

Bolt, Hex, 1/4-20 x 1 in. Gr 5 Yellow Zinc990303352

Bolt, Hex, 1/2-13 x 1-1/2 in. Gr 5490330653

Bolt, Hex, 1/4-20 x 5/8 in. Gr 5490382454

Bolt, Carriage, 1/2-13 x 2 in. Gr 5490474455

Bolt, Carriage, 3/8-16 x 3/4 in. Gr 5 Yellow Zinc890535456

Grease Zerk, 1/8 NPT Female190550157

Nut, Hex Lock, 5/8-11 Nylock190640258

Latch290649259

Bolt, Carriage, 1/2-13 x 5 in. Gr 5490653760

Bolt, Carriage, Short Neck, 5/8-11 x 2-1/2 in. Gr 5190654861

Nut, Hex Lock, 1/2-13 Nylock Stainless Steel1690739262

Nut, Hex Flange Lock, 3/8-16 Nylock Yellow Zinc2090777963

Nut, Hex Flange Lock, 1/4-20 Nylock Yellow Zinc1390778464

Adapter (For Bearing With 1/4-28 Thread)AR42.154151965

Motor, Hydraulic, Conveyor142.154178066

Seal KitAR16.2117966a

Key, Shaft (Hydraulic Motor)142.090180066b

42.0901733A Issue Date: 06/16 - 38 - G6170

Section 3

Split Conveyor Assembly



This Page Intentionally Left Blank

G6170 - 39 - 42.0901733A Issue Date: 06/16



42.0901733A Issue Date: 06/16 - 40 - G6170

Section 4

Boom - Bag Assy 8 Ft-10 Ft 6000



DescriptionQuantityPart No.Item
Frame - Bag Boom 8 Ft-10 Ft 6000142.09003851

Winch - Brake Dlb1500a142.09003972

Pulley - Bag Boom 3 in. UHMW242.10600363

Hhdblt 5/8-11 x 3 Gr529038494

Hhdnut, 5/8-11 Nylock29064025

Washer: Flat 3/8 In. Std39004956

Bolt: Hhd G5 3/8x1-1/4 In.39023677

Hhdnut - Nylon Lk Flng 3/8-16 Yellow Zinc49077798

Hhdblt, G5 3/8-16 x 2-1/419035179

Cable - 1/4 x 30' W/hook142.150169110

G6170 - 41 - 42.0901733A Issue Date: 06/16

Section 4

Boom - Bag Assy 8 Ft-10 Ft 6000



42.0901733A Issue Date: 06/16 - 42 - G6170

Section 4

Brake Assembly



DescriptionQuantityPart No.Item
Brake, Mico242.15013481

Brake Pad1 Set42.15002941a

Brake Kit, Repair MICO142.15001991b

Washer, Flat, 5/8 in. SAE89047632

Nut, Hex Lock, 5/8-11 Nylock49064023

Bolt, Hex, 5/8-11 x 8 in. Gr 549063924

Cover, Cable Drum242.09015205

Washer, Flat, 5/16 in.89004946

Bolt, Hex, 5/16-18 x 3/4 in. Gr 5 Special809.711127

Pump, Hand, 17 CI, 2000 psi142.09000408

Bolt, Hex, 1/4-20 x 3/4 in. Stainless Steel49072709

Nut, Hex Lock, 1/4-20 Nylock Stainless Steel1690738910

Adaptor, #6 MO x #4 MP142.154202111

Valve, Needle142.154112112

Elbow, 45° Street, #4 MP x #4 FP142.154044813

Tee, 1/4 NPT Male Run190714614

Gauge, Liquid Fill, 2000 psi142.150014215

Tee, 1-4 MPT x 06 MJIC Run132.6001116

Clamp, Hose, .625 ID Double1105.7337517

Nut, Hex Flange Lock, 3/8-16 Yellow Zinc1190777918

Union, 04 ORB - 06 MJIC290769519

Bolt, Button Head, 1/4-20 x 3/4 in. Stainless Steel1290761320

Clamp, 1-1/2 in. Vinyl121.3072721

Nut, Hex Nylon Flange Lock, 1/2-13190739922

Bolt, Hex, 1/2-13 x 1-1/2 in. Gr 5190330623

Hose, Brake, 3/8 x 139 in.142.090054024

Hose, Brake, 3/8 x 122 in.142.090053925

G6170 - 43 - 42.0901733A Issue Date: 06/16

Section 4

Brake Assembly



42.0901733A Issue Date: 06/16 - 44 - G6170

Section 4

Cable/Guide Assembly



DescriptionQuantityPart No.Item
Rod, Cable Rewind, 1 x 29 in. Zinc242.60030181

Zerk, Grease, 1/4-28, 65°29054012

Guide, Cable Rewind, Right142.60030143

Guide, Cable Rewind, Left142.60030134

Zerk: Grease, 1/8, 90D232.605955

Pin, Cotter, 5/32 x 1-1/4 in. Stainless Steel29012926

Cable, 7/16 x 245 Ft.242.15900667

G6170 - 45 - 42.0901733A Issue Date: 06/16

Section 4

Cable/Guide Assembly



42.0901733A Issue Date: 06/16 - 46 - G6170

Section 4

Hand Pump Breakdown



DescriptionQuantityPart No.Item
Piston, Dowel machine142.00006464

Piston Tab 2142.00006475

Release, Current Tools242.000055520

SCHCSCR, 0.164-32 x 0.375242.000064822

Alum Plug142.000065427

O-Ring 906242.000065530

Cartridge Assembly (Consists of items 3, 4, 5, 12, 13, 14, 19)142.090197035

G6170 - 47 - 42.0901733A Issue Date: 06/16

Section 4

Hand Pump Breakdown



42.0901733A Issue Date: 06/16 - 48 - G6170

Section 5

Backstop, Steel



DescriptionQuantityPart No.Item
Backstop, 10 Ft142.1090008.81

Bolt, Hex, 5/8-11 x 5” Gr 549042172

Nut, Hex Lock, 5/8-11 Nylock49064023

Sling, Backstop Cable, 7/16 x 35”242.15004124

Rope, Backstop, 3/8 x 400 Ft (10 Ft Backstop)142.15600065

Support, Backstop Transport - Long242.60060636

G6170 - 49 - 42.0901733A Issue Date: 06/16

Section 5

Backstop, Steel



42.0901733A Issue Date: 06/16 - 50 - G6170

Section 6

Asm: 6170 Decal



DescriptionQuantityPart No.Item
Decal-No Step201.778001

Decal - Rotating Drive Line216.201772

Decal, Before Operating116.201783

Decal - Shield Is Off316.201794

Decal- Warning Foot Crushing217.011555

Decal - High Pres Oil121.090246

Decal - Shield Off116.201797

Decal - Caution 540 Rpm1340248B18

Decal - Conv/cable Rwnd142.09000149

Decal - Danger, Rotor Entg'mt242.090082010

Decal - Warning Cable Entg'mt242.090082211

Decal - Important, Lug Nuts142.090082312

Decal - Grease Rotor Bearing242.090083713

Decal - Ag-Bag Logo 7 x 19342.090156314

Decal - Ag-Bag.com 1.75 x 20142.090156615

Decal - Ag Bagger 4 x 42142.090156716

Decal - 75w-90 Syn Oil142.090158117

Decal - G6170 2.6 x 13.8242.090170518

Decal, Cable Guide Removal242.090173919

Decal - Patent List142.150176120

Decal - Notice Hyd Oil Only142.153002821

Decal - Oil Chain242.153005422

Decal - Notice Tractor Neutral142.153006523

Decal, Red 2x9 Retroreflective390721924

Decal, Ylw 2x9 Retroreflective390722025

Decal - Smv Emblem190722526

Decal - Grease890751027

G6170 - 51 - 42.0901733A Issue Date: 06/16

Section 6

Asm: 6170 Decal



42.0901733A Issue Date: 06/16 - 52 - G6170

Section 6

Transport Lights & Light Stand



DescriptionQuantityPart No.Item
Bar, Light Tube Cover142.09004081

Screw, Hex Hd, 1/4-20 x 3/4 in. Stainless Steel, Thread Cutting89073482

Clamp: Speed .375 in.89044983

Holder, Plug Storage116.201654

Pin: Lock, 3/8 x 31733855435

Bolt, Hex, 1/2-13 x 1-1/2 in. Gr 539033066

Bolt: Hex, 3/8-16 x 3-1/4 in. Gr 5 YZ39043267

Nut, Hex Lock, 1/2-13 Nylock39064018

Nut, Hex Lock, 3/8-16 Nylock39064009

Bolt, Hex, 1/4-20 x 3/4 in. Gr 5890486310

Nut: Hex Nyloc Flng, 1/4-20 YZ1090778411

Bolt: Hex, 1/4-20 x 3/4 in. Stainless Steel290727012

Decal, Yellow Retroreflective 2 x 9 in.290722013

Decal, Red Retroreflective 2 x 9 in.290721914

Clamp, Single, .63 ID1017.0065015

Light Stand Weldment142.090004920

Light Tube Weldment, Right Side142.090005221

Light Tube Weldment, Left Side142.090005422

Light, Dual Lamp, Amber/Red, Right Side142.090191824

Light, Dual Lamp, Amber/Red, Left Side142.090191925

Harness, Lights, Wishbone142.090046126

Harness, Lights (Includes Item 28)142.090046027

Plug, Light Cord (Included In Item 27)116.1081828

Lens, Red (Wesbar)242.090192129

Lens, Red (Command)2908187

Lens, Amber (Wesbar)442.090192030

Lens, Amber (Command)4908188

Bulb, #1157221.2091731

Bulb, 1156 Clear242.0901922

G6170 - 53 - 42.0901733A Issue Date: 06/16

Section 6

Transport Lights & Light Stand



42.0901733A Issue Date: 06/16 - 54 - G6170

Section 7

Gearbox Assembly



DescriptionQuantityPart No.Item
Crown Wheel142.09017141

Casing142.09017152

Bolt, M10 x 22mm Gr. 8.81042.09017163

Plug, 1/2"342.09017174

Cover142.09017185

Cap, 110x10142.09017196

Nut, M60-2142.09017207

Oil Filler Plug, 3/8"142.09017218

Bolt, M12 x 35mm Gr. 8.81642.09017229

Cover242.090172310

Double Lip Seal Viton 70 x 110 x 12142.090172411

Shaft142.090172512

Shim342.090172613

Bearing242.090172714

Bearing142.090172815

Bearing142.090172916

Double Lip Seal Viton 50 x 110 x 12142.090173017

Pinion Shaft142.090173118

Plug, 1/2"316.1052619

G6170 - 55 - 42.0901733A Issue Date: 06/16

Section 7

Gearbox Assembly



42.0901733A Issue Date: 06/16 - 56 - G6170

Section 8

PTO Assembly



DescriptionQuantityPart No.Item
Yoke142.09001121

Cross Kit242.15017902

Tube Yoke (Outer Tube)142.15016375

Flexible roll Pin142.15016408

Cardan Drive Tube (Outer)142.090155912

Cardan Drive Tube (Inner)142.090156013

Flexible Roll Pin142.150163916

Tube Yoke142.150163817

Yoke, #8, 1-3/4 in. 20 Spline142.090176221

Shield Support (Outer)142.090012126

Safety Tube1NSS29

Safety Tube1NSS30

Shield Support (Inner)142.090012232

Shield Cone (Outer)142.090010833

Shield Cone (Innner)1NSS35

Decal, Danger Outer Drive Tube142.090009348

Decal, Danger Outer Shield Tube142.090006349

Instruction Booklet1NSS50

Ball Collar Kit142.090156151

RT Ball Collar Kit142.000069265

Grease Fitting Straight1NSS72

Bolt & Nut M12 x 55mm Gr. 8.81N/A76

Half Shaft Cleared1NSS93

Half Shaft Cleared1NSS94

Complete Sheild Kit142.090156297

PTO Assembly, Complete142.090169598

G6170 - 57 - 42.0901733A Issue Date: 06/16

Section 8

PTO Assembly



42.0901733A Issue Date: 06/16 - 58 - G6170

Section 8

PTO Transport Assembly



DescriptionQuantityPart No.Item
Nut, Hex Lock, 5/16-18 Nylock Black Zinc29076251

Bolt, Hex, 5/16-18 x 1-1/4”29044642

Washer, Flat, 5/1629004943

Lock, PTO Cradle142.09005594

G6170 - 59 - 42.0901733A Issue Date: 06/16

Section 8

PTO Transport Assembly



42.0901733A Issue Date: 06/16 - 60 - G6170

Section 8

PTO: Assembly Built After 8-9-2013



DescriptionQuantityPart No.Item
Yoke #7-S8 Rt Ball 1-3/8z6 (R07)142.09020061

Cross Kit S8-H8-G8 34.9 x 93.5 Cap Zerk242.09019952

Tube Yoke H8 Outer 4-Lobe 12211 (66.0)142.09019965

Flexible Roll Pin 10 x 85 Din 1481142.09019978

Tube: Outer Drive142.090200712

Tube: Inner Drive142.090200813

Flexible Roll Pin 10 x 75 Din 1481142.150185316

Tube Yoke H8 Inner 4-Lobe142.090199817

Yoke #8 1-3/4 20142.090201021

Cone Shield Bell S8 Type S 160 x 120 x 100242.090199925

Shield Support SFT S6-S7-S8 Outer142.090200026

Screw 4.8 x 22 Self Tap Zinc642.090200128

Safety Tube1NSS29

Safety Tube1NSS30

Shield Support SFT S6-S7-S8 Inner142.090200232

Label- Danger- Outer Drive Tube142.090009348

Label- Danger- Outer Sheild Tube142.090006349

Instruction Booklet- N. America SFT142.090200350

Ball Collar Kit 1-3/8 S8/S9-Rt142.090156151

Ball Collar Kit Rt S5/S9 1-3/4142.000069261

Grease Fitting M6 x 1 Straight142.090200471

Bolt- Nut M12 x 55 CL 8.5 Pkg-5142.090200573

Kit: Half Shield1NSS93

Kit: Half Shield1NSS94

Kit: Complete Shield142.090201197

PTO Complete142.090199498

G6170 - 61 - 42.0901733A Issue Date: 06/16

Section 8

PTO: Assembly Built After 8-9-2013



42.0901733A Issue Date: 06/16 - 62 - G6170

Section 9

Hydraulics Assembly



DescriptionQuantityPart No.Item
Conn, Male 3/8 JIC - 1/2 NPT207.178511

Elbow, 90d 37d Flare 3/4109.741252

Adapter, -12 ORB x 3/4 M JIC209.741273

Clamp, 1-1/2 Vinyl121.003404

Adapter, 1/2 MPT x -10 MJIC132.600085

Elbow, 1/2 MPT x 3/4 MJIC132.607556

Clip - Hyd Line6322848B17

Connector - 37d Fl-Orb 7/8-14340.001478

Valve - Flowcontrol W/hndl Sdcf142.09005579

Reservoir - Tubular 6170142.090164510

Hose Kit - 6170142.090165211

Coupling - Cable Rewind142.1030014.812

Tubing: Vinyl 1-1/4 x 1 Id142.150147713

Filter - Hydraulic P551553142.154016714

Adapter, -12 ORB x 7/8 M JIC342.154055115

Pump - Hyd W/tank 3.4 Cu/in 2500psi142.1541032.816

Cap, Breather142.150068616a

Pump Kit With Relief Valves & Gasket (Includes 16c & 16d)142.090024016b

Relief Valves (1 Set)142.090039516c

Gasket, Pump Flange142.090112916d

Gasket, Top Access Plate142.090112816e

Plug, Oil Drain121.0030016f

Motor - Hyd Charlyn 101-1272142.154105417

Base - Filter O-Ring142.154175718

Motor - Hyd Conveyor 6070142.154178019

Seal Kit (Hydraulic Motor)116.2117919a

Key, Shaft (Hydraulic Motor)142.090180019b

Mount - Htd Motor 101 Series142.600801120

Screw - Set 3/8 x 1/2290044521

Washer - Lock 1/4 in.290050222

Washer - Flat 3/8 in. SAE890110523

Washer, 1/2 Flat490193724

Hhdblt - G5 3/8 x 1 in.Yellow Zinc890230025

Hhdblt, Gr 5, 3/8-16 x 1-1/4490236726

Hhblt G 5 1/2-13 x 1.50490330627

Hhdnut - Lock 1/4 Whiz390337628

Hhdblt - G5 3/8-16 x 3-1/2 in.190421429

Hhdblt, 1/4-20 x 3/4 Gr 5290486330

Washer, Flat .388 x 1.25 x .121390705731

Plug, -08 ORB190716832

Hhd Screw, 1/4-20 x 3/4 Stainless Steel Tc190734833

G6170 - 63 - 42.0901733A Issue Date: 06/16

Section 9

Hydraulics Assembly



DescriptionQuantityPart No.Item
Hhdnut - Nylon Lk 1/2-13 Flange490739934

Tee - Branch - 10 JIC Sw190755435

Btnhdblt, 1/4-20 x 1-1/2 Stainless Steel390761436

Tee - Swivel Run -10 Jic190766937

Connector - 06 JICM x 10 ORB190777438

Hhdnut - Nylon Lk Flng 3/8-16 Yellow Zinc1190777939

42.0901733A Issue Date: 06/16 - 64 - G6170

Section 9

Hydraulics Assembly



This Page Intentionally Left Blank

G6170 - 65 - 42.0901733A Issue Date: 06/16



42.0901733A Issue Date: 06/16 - 66 - G6170

Section 9

Kit: 6070 / 6170, Lift Kit Hyd



DescriptionQuantityPart No.Item
Clamp - Hose .625 Id Dbl305.733751

Adapter, 1/2 M JIC To 1/2 MPT407.178622

Elbow, -12 ORB x -08 MJIC107.179433

Elbow, 90 1/2 in. JIC Swivel509.741494

Coupler - Quik 3/4-16 ORB Fem209.741575

Coupler, Quik Male -08 ORB409.741586

Adapter, -12 ORB x 3/4 M JIC109.741277

Elbow: -08 ORB x 1/2 MJIC609.741458

Adapter, -08 ORB x 1/2 M JIC309.741559

O-Ring: SAE -8 (.64id)121.0090210

Adapter, -10 ORB x 1/2 M JIC432.0210111

Adapter, -12 ORB x 1/2 M JIC132.0194012

Adapter, -12 ORB x 3/4 JIC Swivel132.0195613

Adapter, -08 ORB x 1/2 JIC Swivel232.0307714

Dust Cap, 1/2 in.432.0308415

Dust Plug, 1/2 in.232.0308516

Check Valve140.0014917

Valve - Conv Lift W/ Handle242.0900558.818

Tube, Hydraulic, 1/2 in., Lift Po Check442.090117619

Decal - Conv End Lift142.090131620

Decal - Hitch End Lift142.090131721

Hose - Hyd 3/8 x 27 in.242.090131922

Hose - Hyd 3/8 x 150 in.242.090132023

Orifice, -8 ORB One Way (.059)442.090141124

Hose - Hyd 3/8 x 144 in.242.090141225

Washer - Flat 1/4 in. SAE Yellow Zinc390049326

Nut: Hex Nylok Cntr 1/4 In.390409227

Nut: Hex Nylon Lk 3/8-16390640028

Hhdblt - G5 1/4-20 x 1-3/4390706029

Po Check Valve, Double, (-8 Orb)290791230

G6170 - 67 - 42.0901733A Issue Date: 06/16

Section 9

Kit: 6070 / 6170, Lift Kit Hyd



42.0901733A Issue Date: 06/16 - 68 - G6170

Section 10

Gandy Option



DescriptionQuantityPart No.Item
Nut, Hex Lock Flange, 3/8-16 Yellow Zinc Nylock39077791

Bolt, Hex, 3/8-16 x 3” Gr 539028312

Washer, Flat, 3/8” SAE69011053

Gandy, 45# 4H Dry Inoculant Applicator142.15000054

Bar, Backup Gandy Base Mount142.09004435

Angle, Gandy Base Mount142.09004426

G6170 - 69 - 42.0901733A Issue Date: 06/16

Section 10

Gandy Option



42.0901733A Issue Date: 06/16 - 70 - G6170

Section 10

Gandy, 45 lb. Dry Inoculant Applicator



DescriptionQuantityPart No.Item
Washer, Sponge, Gandy242.15019911

Washer, Gandy242.15019222

O-Ring, Rubber, Gandy242.15019213

Washer, Gandy242.15019204

Retainer, Bearing242.15016305

Bearing, Gandy242.15016286

Gasket, Bearing Retainer, Gandy242.15016217

Bottom/Slide, 4 Hole Straight, Jumbo142.15004728

Rotor, Gandy, Jumbo 10” Rubber142.15003449

Motor, Electric, w/Brackets & Harness142.150027610

Sprocket142.150207011

G6170 - 71 - 42.0901733A Issue Date: 06/16

Section 10

Gandy, 45 lb. Dry Inoculant Applicator



42.0901733A Issue Date: 06/16 - 72 - G6170

Section 10

Miscellaneous Items



DescriptionQuantityPart No.Item
Valve, Bag VentAR42.15008931

Tool, Bag VentAR42.15005682

Spray Adhesive - Not ShownAR42.1570001

Koster Moisture Tester - Not ShownAR42.1500534

Repair Tape, 2” x 36 Yard Roll - Not Shown18/Case42.1500523

Repair Tape, 3” x 36 Yard Roll - Not Shown24/Case42.1500525

Repair Tape, 4” x 36 Yard Roll - Not Shown18/Case42.1501331

Master Seal, 250 Ft RollAR42.15002723

Master Seal, 9.5 ft Lengths 4/BoxAR42.1500270

Master Seal, 14.5 ft Lengths 4/Box For 8 & 9 ft BagsAR42.1500267

Master Seal, 17 ft Lengths 4/Box For 10 ft BagsAR42.1500268

Master Seal, 20 ft Lengths 4/Box For 11 & 12 ft BagsAR42.1500269

Master Seal Zip ToolAR42.15002734

Inoculant, Granular, 50 lb Bucket (Treats 100 Ton)AR42.000005

Inoculant, Liquid 50 Ton Foil PouchAR42.000016

Inoculant: 50TT Ag Bag 10 Packets per CaseAR42.0901928

Inoculant: 200TT Ag Bag 10 Packets per CaseAR42.0901929

Inoculant, Liquid 250 Ton Foil Pouch For Inject. SprayerAR42.00002

Liquid Inoculant Applicator, 15 Gallon Sprayer - Not Shown142.1500473

Liquid Inoculant Applicator, 27 Gallon Sprayer - Not Shown142.1500474

Liquid Inoculant Applicator, 55 Gallon Sprayer - Not Shown142.1500475

Bird Netting, 30 x 100 Ft - Not Shown142.1501207

Bird Netting, 30 x 375 Ft - Not Shown142.1501283

Bird Netting, 30 x 500 Ft - Not Shown142.1501208

G6170 - 73 - 42.0901733A Issue Date: 06/16

Section 10

Miscellaneous Items



42.0901733A Issue Date: 06/16 - 74 - G6170

Section 10

Option: 6170 Hyd Jack Lift Factory Installed



DescriptionQuantityPart No.Item
Po Check Valve, Double, (-8 Orb)29079121

Individual Cartridge (Included with Item 1)142.0801293

Hhdblt - G5 1/4-20 x 1-3/469070602

Nut: Hex Nylon Lk 3/8-1639064003

Nut: Hex Nylok Cntr 1/4 In.69040924

Grease Fitting, 1/4-2829005385

Washer - Flat 1/4 in. SAE Yellow Zinc69004936

Cylinder - Hyd 3 x 18242.15413427

Frame: 6170 W/rtr & Cbl Drums Hyd Jack142.09019508

Hose - Hyd 3/8 x 144 in.242.09014129

Orifice, -8 ORB One Way (.059)442.090141110

Hose - Hyd 3/8 x 150 in.242.090132011

Hose - Hyd 3/8 x 27 in.242.090131912

Decal - Hitch End Lift142.090131713

Decal - Conv End Lift142.090131614

Tube, Hydraulic, 1/2 in., Lift Po Check442.090117615

Jack Base, Hyd Lift 6000 Series242.0900830.816

Valve - Conv Lift W/ Handle242.0900558.817

Check Valve140.0014918

Dust Plug, 1/2 in.232.0308519

Dust Cap, 1/2 in.432.0308420

Adapter, -08 ORB x 1/2 JIC Swivel232.0307721

Adapter, -12 ORB x 3/4 JIC Swivel132.0195622

Adapter, -12 ORB x 1/2 M JIC132.0194023

Adapter, -10 ORB x 1/2 M JIC432.0210124

Decal, Pinch Point221.0902525

O-Ring: SAE -8 (.64id)121.0090226

Adapter, -08 ORB x 1/2 M JIC309.7415527

Elbow: -08 ORB x 1/2 MJIC609.7414528

Adapter, -12 ORB x 3/4 M JIC109.7412729

Coupler, Quik Male -08 ORB409.7415830

Coupler - Quik 3/4-16 ORB Fem209.7415731

Elbow, 90 1/2 in. JIC Swivel109.7414932

Elbow, -12 ORB x -08 MJIC107.1794333

Elbow, 1/2 NPT x 1/2 MJIC407.1900634

Clamp - Hose .625 Id Dbl305.7337535

G6170 - 75 - 42.0901733A Issue Date: 06/16

Section 10

Option: 6170 Hyd Jack Lift Factory Installed



42.0901733A Issue Date: 06/16 - 76 - G6170

Section 10

Safety Chain Kit



DescriptionQuantityPart No.Item
Chain, Safety19076731

Bolt, Hex, 5/8-11 x 3-1/2 in. Gr 519046352

Nut, Hex Top Lock, 5/8-1119021933

Washer, Lock, 3/4 in.Yellow Zinc19007004

Washer, Flat, 3/4 in.19004995

Nut, Hex, 3/4-101733855606

Clevis112.100067

Bolt, Hex, 3/4-10 x 2-1/4 in. Gr 5109.717548

G6170 - 77 - 42.0901733A Issue Date: 06/16

Section 10

Safety Chain Kit



The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

PagePart Number

701.73266 ...................
5101.77800 ...................
7, 15, 1705.73120 ...................
43, 67, 7505.73375 ...................
2307.17764 ...................
3107.17843 ...................
6307.17851 ...................
3107.17861 ...................
6707.17862 ...................
67, 7507.17943 ...................
7507.19006 ...................
11, 4309.71112 ...................
3709.71251 ...................
7709.71754 ...................
2509.71756 ...................
3709.72010 ...................
6309.74125 ...................
31, 63, 67, 7509.74127 ...................
67, 7509.74145 ...................
67, 7509.74149 ...................
67, 7509.74155 ...................
67, 7509.74157 ...................
67, 7509.74158 ...................
7712.10006 ...................
5516.10526 ...................
5316.10818 ...................
916.20144 ...................
11, 3716.20144.5 ................
5316.20165 ...................
5116.20177 ...................
5116.20178 ...................
5116.20179 ...................
38, 6316.21179 ...................
5317.00650 ...................
2317.00750 ...................
3117.00863.5 ................
5117.01155 ...................
2118.00097 ...................
6321.00300 ...................
6321.00340 ...................
3121.00516 ...................
67, 7521.00902 ...................
5121.09024 ...................
7521.09025 ...................
5321.20917 ...................
4321.30727 ...................
3722.00188 ...................
9, 1122.94160 ...................
37303629B1 ..................
67, 7532.01940 ...................
31, 67, 7532.01956 ...................
67, 7532.02101 ...................
67, 7532.03077 ...................
67, 7532.03084 ...................
67, 7532.03085 ...................
6332.60008 ...................
4332.60011 ...................
7, 4532.60595 ...................
3132.60704 ...................
6332.60755 ...................
3132.61133 ...................
31, 63322848B1 ..................
51340248B1 ..................
7344405B1 ..................
6340.00147 ...................
67, 7540.00149 ...................
7342.00000 ...................
742.0000094 ...............
742.0000095 ...............
7342.00001 ...................
7342.00002 ...................

PagePart Number

4742.0000555 ...............
4742.0000646 ...............
4742.0000647 ...............
4742.0000648 ...............
4742.0000654 ...............
4742.0000655 ...............
57, 6142.0000692 ...............
7542.0801293 ...............
3742.0900004 ...............
3742.0900005 ...............
3742.0900006 ...............
25, 3742.0900007 ...............
3142.0900013 ...............
5142.0900014 ...............
3742.0900019 ...............
4342.0900040 ...............
5342.0900049 ...............
5342.0900052 ...............
5342.0900054 ...............
2542.0900056 ...............
57, 6142.0900063 ...............
57, 6142.0900093 ...............
5742.0900108 ...............
5742.0900112 ...............
5742.0900121 ...............
5742.0900122 ...............
1942.0900165 ...............
742.0900172 ...............
2542.0900174 ...............
1942.0900192 ...............
6342.0900240 ...............
742.0900246 ...............
742.0900371 ...............
742.0900372 ...............
1342.0900373 ...............
15, 1742.0900375.8 ............
2542.0900377 ...............
742.0900380 ...............
4142.0900385 ...............
6342.0900395 ...............
4142.0900397 ...............
5342.0900408 ...............
2142.0900434 ...............
2342.0900441 ...............
6942.0900442 ...............
6942.0900443 ...............
742.0900445 ...............
742.0900447 ...............
5342.0900460 ...............
5342.0900461 ...............
3142.0900468 ...............
2342.0900484 ...............
4342.0900539 ...............
4342.0900540 ...............
2142.0900554 ...............
6342.0900557 ...............
3142.0900558 ...............
67, 7542.0900558.8 ............
5942.0900559 ...............
3142.0900569 ...............
3142.0900570 ...............
3142.0900571 ...............
3142.0900575 ...............
5142.0900820 ...............
5142.0900822 ...............
5142.0900823 ...............
7542.0900830.8 ............
5142.0900837 ...............
3542.0900987 ...............
3542.0901002 ...............
3542.0901003.9 ............

PagePart Number

3542.0901009 ...............
3742.0901011 ...............
35, 3742.0901019 ...............
3742.0901022 ...............
3742.0901023 ...............
3542.0901034.9 ............
3742.0901035 ...............
3742.0901037 ...............
6342.0901128 ...............
6342.0901129 ...............
67, 7542.0901176 ...............
67, 7542.0901316 ...............
67, 7542.0901317 ...............
67, 7542.0901319 ...............
67, 7542.0901320 ...............
3742.0901393 ...............
3742.0901394 ...............
3742.0901397 ...............
3742.0901402 ...............
67, 7542.0901411 ...............
67, 7542.0901412 ...............
3742.0901438 ...............
3742.0901439 ...............
1142.0901519 ...............
4342.0901520 ...............
2342.0901533 ...............
5742.0901559 ...............
5742.0901560 ...............
57, 6142.0901561 ...............
5742.0901562 ...............
5142.0901563 ...............
5142.0901566 ...............
5142.0901567 ...............
5142.0901581 ...............
742.0901586 ...............
2542.0901588 ...............
2542.0901590 ...............
2542.0901591 ...............
742.0901601 ...............
25, 3342.0901634 ...............
6342.0901645 ...............
6342.0901652 ...............
2542.0901656 ...............
942.0901657 ...............
9, 1142.0901674 ...............
9, 1142.0901675 ...............
2942.0901683 ...............
3742.0901688 ...............
5742.0901695 ...............
742.0901698 ...............
3342.0901704 ...............
5142.0901705 ...............
2542.0901708 ...............
2542.0901709 ...............
5542.0901714 ...............
5542.0901715 ...............
5542.0901716 ...............
5542.0901717 ...............
5542.0901718 ...............
5542.0901719 ...............
5542.0901720 ...............
5542.0901721 ...............
5542.0901722 ...............
5542.0901723 ...............
5542.0901724 ...............
5542.0901725 ...............
5542.0901726 ...............
5542.0901727 ...............
5542.0901728 ...............
5542.0901729 ...............
5542.0901730 ...............

PagePart Number

5542.0901731 ...............
2942.0901738 ...............
5142.0901739 ...............
3342.0901740 ...............
5742.0901762 ...............
3542.0901767 ...............
3742.0901768 ...............
3742.0901770 ...............
1142.0901778 ...............
38, 6342.0901800 ...............
2942.0901802 ...............
2542.0901834 ...............
2542.0901843 ...............
2542.0901851 ...............
2542.0901852 ...............
5342.0901918 ...............
5342.0901919 ...............
5342.0901920 ...............
5342.0901921 ...............
5342.0901922 ...............
1542.0901924 ...............
1542.0901925 ...............
1542.0901926 ...............
1542.0901927 ...............
7342.0901928 ...............
7342.0901929 ...............
7542.0901950 ...............
742.0901951 ...............
4742.0901970 ...............
6142.0901994 ...............
6142.0901995 ...............
6142.0901996 ...............
6142.0901997 ...............
6142.0901998 ...............
6142.0901999 ...............
6142.0902000 ...............
6142.0902001 ...............
6142.0902002 ...............
6142.0902003 ...............
6142.0902004 ...............
6142.0902005 ...............
6142.0902006 ...............
6142.0902007 ...............
6142.0902008 ...............
6142.0902010 ...............
6142.0902011 ...............
742.0902025 ...............
942.0902139 ...............
1742.1010034 ...............
742.1020001 ...............
742.1020018 ...............
6342.1030014.8 ............
4142.1060036 ...............
4942.1090008.8 ............
15, 1742.1150171 ...............
6942.1500005 ...............
4342.1500142 ...............
4342.1500199 ...............
7342.1500267 ...............
7342.1500268 ...............
7342.1500269 ...............
7342.1500270 ...............
7342.1500272 ...............
7342.1500273 ...............
7142.1500276 ...............
4342.1500294 ...............
7142.1500344 ...............
15, 1742.1500377 ...............
4942.1500412 ...............
7142.1500472 ...............
7342.1500473 ...............

42.0901733A Issue Date: 06/16 - 78 - G6170

Part Number Index



PagePart Number

7342.1500474 ...............
7342.1500475 ...............
2542.1500483 ...............
7342.1500523 ...............
7342.1500525 ...............
7342.1500534 ...............
7342.1500568 ...............
6342.1500686 ...............
7342.1500893 ...............
7342.1501207 ...............
7342.1501208 ...............
2142.1501279 ...............
7342.1501283 ...............
7342.1501331 ...............
4342.1501348 ...............
742.1501398 ...............
742.1501400 ...............
6342.1501477 ...............
2542.1501518 ...............
3742.1501519 ...............
25, 3742.1501611 ...............
7142.1501621 ...............
7142.1501628 ...............
7142.1501630 ...............
5742.1501637 ...............
5742.1501638 ...............
5742.1501639 ...............
5742.1501640 ...............
4142.1501691 ...............
5142.1501761 ...............
5742.1501790 ...............
6142.1501853 ...............
7142.1501920 ...............
7142.1501921 ...............
7142.1501922 ...............
7142.1501991 ...............
7142.1502070 ...............
25, 3742.1502166 ...............
742.1510044 ...............
742.1510047 ...............
2542.1520068 ...............
3342.1520073 ...............
2542.1520757 ...............
3342.1520759 ...............
3742.1520773 ...............
5142.1530028 ...............
5142.1530054 ...............
5142.1530065 ...............
6342.1540167 ...............
2542.1540444 ...............
4342.1540448 ...............
31, 6342.1540551 ...............
6342.1541032.8 ............
6342.1541054 ...............
4342.1541121 ...............
2542.1541305 ...............
7542.1541342 ...............
3842.1541519 ...............
6342.1541757 ...............
38, 6342.1541780 ...............
4342.1542021 ...............
1742.1550136 ...............
742.1550172 ...............
1742.1550228 ...............
1342.1560000 ...............
1342.1560001 ...............
1342.1560004 ...............
4942.1560006 ...............
7342.1570001 ...............
4542.1590066 ...............
2942.6000127 ...............
2542.6002007 ...............
742.6002008 ...............

PagePart Number

4542.6003013 ...............
4542.6003014 ...............
4542.6003018 ...............
742.6003021 ...............
1342.6006037 ...............
4942.6006063 ...............
1342.6006074 ...............
1342.6006075 ...............
1342.6006081 ...............
1342.6006085 ...............
1342.6006086 ...............
1342.6006087 ...............
1342.6006088 ...............
1342.6006089 ...............
1342.6006113 ...............
1342.6006114 ...............
6342.6008011 ...............
3742.6008020 ...............
3742.6008021 ...............
3742.6008052 ...............
3742.6008077 ...............
742.6011010 ...............
2942.6012011 ...............
2942.6012018 ...............
3165.10083 ...................
15, 1773385514 ..................
5373385543 ..................
25, 3773385559 ..................
7773385560 ..................
35, 3873385562 ..................
21900143 ......................
37900188 ......................
9, 11900382 ......................
63900445 ......................
37900480 ......................
37, 67, 75900493 ......................
11, 43, 59900494 ......................
41900495 ......................
25, 37900496 ......................
13, 25, 37900498 ......................
25, 77900499 ......................
63900502 ......................
13900504 ......................
37900506 ......................
23900509 ......................
35900512 ......................
75900538 ......................
38900549 ......................
77900700 ......................
38900709 ......................
23, 38, 63, 69901105 ......................
15, 17901150 ......................
15, 17901151 ......................
38901172 ......................
15, 17901181 ......................
15, 17901182 ......................
21, 45901292 ......................
23901619 ......................
23901633 ......................
35901850 ......................
9, 11, 38, 63901937 ......................
35902191 ......................
77902193 ......................
13, 21, 38, 63902300 ......................
38902364 ......................
23, 38, 41, 63902367 ......................
15, 17902410 ......................
69902831 ......................
25902881 ......................
38903033 ......................
7, 9, 11, 38, 43, 
53, 63

903306 ......................

31, 63903376 ......................

PagePart Number

21903437 ......................
41903517 ......................
7903518 ......................
35903690 ......................
38903824 ......................
7, 13903832 ......................
41903849 ......................
11903936 ......................
67, 75904092 ......................
63904214 ......................
7, 25904215 ......................
49904217 ......................
23904246 ......................
25904253 ......................
35904324 ......................
53904326 ......................
59904464 ......................
53904498 ......................
77904635 ......................
38904744 ......................
23, 43904763 ......................
53, 63904863 ......................
15, 17905050 ......................
38905354 ......................
45905401 ......................
25, 38905501 ......................
25905582 ......................
25906339 ......................
7, 25906349 ......................
43906392 ......................
13, 53, 67, 75906400 ......................
7, 9, 11, 35, 53906401 ......................
7, 13, 23, 25, 38, 
41, 43, 49

906402 ......................

9, 35906483 ......................
38906492 ......................
38906537 ......................
38906548 ......................
13, 63907057 ......................
67, 75907060 ......................
43907146 ......................
63907168 ......................
51, 53907219 ......................
51, 53907220 ......................
51907225 ......................
31907232 ......................
9, 29907234 ......................
9, 29, 43, 53907270 ......................
11, 33907277 ......................
53, 63907348 ......................
9907349 ......................
43907389 ......................
13907391 ......................
38907392 ......................
43, 64907399 ......................
9, 11907402 ......................
11907403 ......................
11907404 ......................
9907411 ......................
9907464 ......................
11, 13, 33907465 ......................
13907467 ......................
35907472 ......................
9907494 ......................
51907510 ......................
11907515 ......................
64907554 ......................
9, 11907574 ......................
43907613 ......................
29, 31, 64907614 ......................
9907621 ......................
59907625 ......................
9907626 ......................

PagePart Number

64907669 ......................
77907673 ......................
7907686 ......................
25907688 ......................
13907689 ......................
43907695 ......................
9, 11907698 ......................
9907702 ......................
64907774 ......................
31907775 ......................
11, 23, 33, 38, 
41, 43, 64, 69

907779 ......................

9, 29, 38, 53907784 ......................
67, 75907912 ......................
9907984 ......................
25908009 ......................
53908187 ......................
53908188 ......................
25908290 ......................
7908291 ......................
25908292 ......................
26908293 ......................
38908333 ......................
26908389 ......................
9908533 ......................
7908626 ......................
57N/A ............................
13, 37, 57, 61NSS ...........................

G6170 - 79 - 42.0901733A Issue Date: 06/16

Part Number Index  (continued)



The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part
is used on.

A
Adapter (For Bearing With 1/4-28 Thread)..38
Adapter, -08 ORB x 1/2 JIC Swivel.....67, 75
Adapter, -08 ORB x 1/2 M JIC.....67, 75
Adapter, -10 ORB x 1/2 M JIC.....67, 75
Adapter, -12 ORB x 1/2 M JIC.....67, 75
Adapter, -12 ORB x 3/4 JIC Swivel.....67, 75
Adapter, -12 ORB x 3/4 M JIC.....63, 67, 75
Adapter, -12 ORB x 7/8 M JIC.....63
Adapter, 1/2 M JIC To 1/2 MPT.....67
Adapter, 1/2 MPT x -10 MJIC.....63
Adapter, 12 ORB x 3/4" JIC Swivel.....31
Adapter, 12 ORB x 3/4" MJIC.....31
Adapter, 12 ORB x 7/8" MJIC.....31
Adaptor - #2 MP x #2 FPS.....25
Adaptor, #2 MP x #2 FPS.....37
Adaptor, #6 MO x #4 MP.....43
Adjuster, Chain.....37
Alum Plug.....47
Angle, Gandy Base Mount.....69
Apron, Short, 16 Slat.....37

B
Backstop, 10 Ft.....49
Ball Collar Kit.....57
Ball Collar Kit 1-3/8 S8/S9-Rt.....61
Ball Collar Kit Rt S5/S9 1-3/4.....61
Bar - Adjust Chain Tensioner.....25
Bar, Backup Gandy Base Mount.....69
Bar, Light Tube Cover.....53
Base - Filter O-Ring.....63
Bearing.....55
Bearing, 2 4 Bolt Flange 5-18”.....7
Bearing, 2 Split Babbit.....7
Bearing, 2-15/16 Dia, 2 Bolt Cast Flange....25
Bearing, 2-15/16” 4 Bolt.....7
Bearing, 3-7/16” 4 Bolt.....7
Bearing, Gandy.....71
Bearing, R-Liube, 1-1/4 in. 2 Bolt.....37
Bearing, R-Lube, 1-1/4” 2 Bolt.....35
Bearing, Spher 3-7/16 in. 4 Bolt, Milled 1/2
in......25

Bird Netting, 30 x 100 Ft - Not Shown.....73
Bird Netting, 30 x 375 Ft - Not Shown.....73
Bird Netting, 30 x 500 Ft - Not Shown.....73
Bolt & Nut M12 x 55mm Gr. 8.8.....57
Bolt Bag, Tunnel Extension (Consists Of Items:
8, 16 & 17).....13

Bolt, Button Hd, 1/4-20 x 1-1/2” Stainless
Steel.....31

Bolt, Button Hd. 3/8-16 x 1 in. Stainless Steel
(10 Ft. Tunnel).....13

Bolt, Button Hd. 3/8-16 x 1 in. Stainless Steel
(9 Ft. Tunnel).....13

Bolt, Button Head, 1/4-20 x 3/4 in. Stainless
Steel.....43

Bolt, Carriage, 1/2-13 x 1-1/2 in. Gr 5 Short
Neck.....38

Bolt, Carriage, 1/2-13 x 1-1/2” Gr 5.....35
Bolt, Carriage, 1/2-13 x 2 in. Gr 5.....38
Bolt, Carriage, 1/2-13 x 5 in. Gr 5.....38
Bolt, Carriage, 3/8-16 x 1 in......37

Bolt, Carriage, 3/8-16 x 3/4 in. Gr 5 Yellow
Zinc.....38

Bolt, Carriage, 5/16-18 x 1” Gr 5.....35
Bolt, Carriage, Short Neck, 5/8-11 x 2-1/2 in.
Gr 5.....38

Bolt, Hex 1/2-13 x 1.50 Gr. 5.....11
Bolt, Hex Washer Hd, 3/8-16 x 3/4 in. Gr
5.....37

Bolt, Hex, 1/2-13 x 1-1/2 in. Gr 5.....38, 43, 53
Bolt, Hex, 1/2-13 x 1.50 Gr. 5.....7
Bolt, Hex, 1/2” x 1-3/4” Gr. 5.....7
Bolt, Hex, 1/4-20 x 1 in. Gr 5 Yellow Zinc.....38
Bolt, Hex, 1/4-20 x 3/4 in. Gr 5.....53
Bolt, Hex, 1/4-20 x 3/4 in. Stainless Steel....43
Bolt, Hex, 1/4-20 x 5/8 in. Gr 5.....38
Bolt, Hex, 3/4-10 x 2-1/4 in. Gr 5.....77
Bolt, Hex, 3/4-10 x 3-1/2” Gr. 5.....7
Bolt, Hex, 3/8 in. x 1 in. Gr. 5 Yellow Zinc.....13
Bolt, Hex, 3/8-16 x 1 in. Gr 5 Yellow Zinc.....38
Bolt, Hex, 3/8-16 x 1" Stainless Steel.....11
Bolt, Hex, 3/8-16 x 1-1/4 in. Gr 5.....38
Bolt, Hex, 3/8-16 x 1-1/4” Gr 5.....23
Bolt, Hex, 3/8-16 x 1” Stainless Steel.....33
Bolt, Hex, 3/8-16 x 1” Yellow Zinc.....21
Bolt, Hex, 3/8-16 x 2” Gr 5.....23
Bolt, Hex, 3/8-16 x 3/4 in. Gr 5.....38
Bolt, Hex, 3/8-16 x 3” Gr 5.....69
Bolt, Hex, 3/8-16 x 4 in. Stainless Steel.....13
Bolt, Hex, 5/16-18 x 1-1/4”.....59
Bolt, Hex, 5/16-18 x 3/4 in. Gr 5 Special.....43
Bolt, Hex, 5/16-18 x 3/4" Gr. 5.....11
Bolt, Hex, 5/8-11 x 1-1/2” Gr 5.....23
Bolt, Hex, 5/8-11 x 2-1/2 in. Gr 5.....13
Bolt, Hex, 5/8-11 x 2-1/2” Gr. 5.....7
Bolt, Hex, 5/8-11 x 3-1/2 in. Gr 5.....77
Bolt, Hex, 5/8-11 x 5” Gr 5.....49
Bolt, Hex, 5/8-11 x 8 in. Gr 5.....43
Bolt, Hex, M10-1.5 x 20mm Gr. 10.9.....11
Bolt, Hex, M20 - 2.5 x 80mm Gr. 10.9.....7
Bolt, Hex, M20 x 2.5 40mm Gr. 10.9.....7
Bolt, M10 x 22mm Gr. 8.8.....55
Bolt, M12 x 35mm Gr. 8.8.....55
Bolt- Nut M12 x 55 CL 8.5 Pkg-5.....61
Bolt: BTNHD #10-24 x 1/2 Stainless Steel....9
Bolt: Hex, 1/4-20 x 3/4 in. Stainless Steel....53
Bolt: Hex, 3/8-16 x 3-1/4 in. Gr 5 YZ.....53
Bolt: Hhd G5 3/8x1-1/4 In......41
Bolt: HHD Stainless Steel 1/4-20 x 3/4.....9
Bolt: HHD Stainless Steel 5/16-18 x 1.....9
Bottom/Slide, 4 Hole Straight, Jumbo.....71
Bracket, Bearing Bolts.....37
Bracket, w/Bolts, Adjuster.....37
Brake Kit, Repair MICO.....43
Brake Pad.....43
Brake, Mico.....43
Btnhdblt, 1/4-20 x 1-1/2 Stainless Steel.....29, 
64

Btnhdblt, 3/8-16 x 1-1/4 Stainless Steel.....9
Bulb, #1157.....53
Bulb, 1156 Clear.....53
Bungee Cord, Bag Pan.....13
Bungee Cord, Tunnel.....13
Bushing, Machine, 1/2” x 14 Ga......23

C
Cable - 1/4 x 30' W/hook.....41
Cable, 7/16 x 245 Ft......45
Cable, Conveyor Lift, 1/4" x 17 Ft......21
Cable, Drum Half.....7
Cap - Dust.....15
Cap, 110x10.....55
Cap, Breather.....63
Cap, Dust.....17
Cap, Rotor Tooth, Weld On.....7
Cardan Drive Tube (Inner).....57
Cardan Drive Tube (Outer).....57
Cartridge Assembly (Consists of items 3, 4, 5,
12, 13, 14, 19).....47

Casing.....55
Chain - Rlr #120-2 12p Incl Conn.....25
Chain - Rlr #120-2 7.875' 63 P Ust.....25
Chain, #40-2, 16 Pitches w/ Connector.....37
Chain, 50 70 Pitches Includes Connector
Link.....33

Chain, Conveyor, Long w/Weld On Flight....37
Chain, Roller, #50, 114 Pitches.....37
Chain, Safety.....77
Check Valve.....67, 75
Clamp - Hose .625 Id Dbl.....67, 75
Clamp, 1-1/2 in. Vinyl.....43
Clamp, 1-1/2 Vinyl.....63
Clamp, Cable, 1/4”.....21
Clamp, Hose, .625 ID Double.....43
Clamp, Single, .63 ID.....53
Clamp: Speed .375 in......53
Clean Out Door with Decals.....35
Clevis.....77
Clip - Hyd Line.....63
Clip, Hydraulic Line.....31
Complete Sheild Kit.....57
Cone Shield Bell S8 Type S 160 x 120 x
100.....61

Cone, Roller Bearing, 1-1/4”.....17
Cone, Roller Bearing, 1-5/8”.....17
Conn, Male 3/8 JIC - 1/2 NPT.....63
Connector - 06 JICM x 10 ORB.....64
Connector - 37d Fl-Orb 7/8-14.....63
Connector, Male, 3/8" JIC x 1/4" NPT.....31
Connector, Male, JIC - NPT, 3/8" x 3/8".....31
Conveyor Lower Assembly - Not Serviced
Separately Refer to Lower Assembly Split
Conveyor Page for Parts Breakdown.....37

Conveyor Roller, 1.250” Bore.....35
Cotter Pin, Stainless Steel Hair Pin.....35
Coupler - Quik 3/4-16 ORB Fem.....67, 75
Coupler, Quik Male -08 ORB.....67, 75
Coupling - Cable Rewind.....63
Coupling, #8 FP x #8 FP.....25
Coupling, Cable Drum.....7
Cover.....55
Cover, Cable Drum.....43
Cover, Drive Chain.....37
Cradle, Bag Boom, 10 Ft......13
Cradle, Bag Boom, 9 Ft......13
Cross Kit.....57
Cross Kit S8-H8-G8 34.9 x 93.5 Cap Zerk..61

42.0901733A Issue Date: 06/16 - 80 - G6170

Part Description Index



Crown Wheel.....55
Cup, Bearing, Inner.....17
Cup, Bearing, Outer.....17
Cylinder - Hyd 3 x 18.....75
Cylinder, Hydraulic, 2" x 28" x 1-1/8”.....31

D
Decal - 75w-90 Syn Oil.....51
Decal - Ag Bagger 4 x 42.....51
Decal - Ag-Bag Logo 7 x 19.....51
Decal - Ag-Bag.com 1.75 x 20.....51
Decal - Caution 540 Rpm.....51
Decal - Conv End Lift.....67, 75
Decal - Conv/cable Rwnd.....51
Decal - Danger, Rotor Entg'mt.....51
Decal - G6170 2.6 x 13.8.....51
Decal - Grease.....51
Decal - Grease Rotor Bearing.....51
Decal - High Pres Oil.....51
Decal - Hitch End Lift.....67, 75
Decal - Important, Lug Nuts.....51
Decal - Notice Hyd Oil Only.....51
Decal - Notice Tractor Neutral.....51
Decal - Oil Chain.....51
Decal - Patent List.....51
Decal - Rotating Drive Line.....51
Decal - Shield Is Off.....51
Decal - Shield Off.....51
Decal - Smv Emblem.....51
Decal - Warning Cable Entg'mt.....51
Decal, Before Operating.....51
Decal, Cable Guide Removal.....51
Decal, Conveyor Raise/Lower.....31
Decal, Danger Outer Drive Tube.....57
Decal, Danger Outer Shield Tube.....57
Decal, Pinch Point.....75
Decal, Red 2x9 Retroreflective.....51
Decal, Red Retroreflective 2 x 9 in......53
Decal, Yellow Retroreflective 2 x 9 in......53
Decal, Ylw 2x9 Retroreflective.....51
Decal- Warning Foot Crushing.....51
Decal-No Step.....51
Deflector Weldment, Adjustment End.....35
Deflector, 2 Stage Conveyor w/Decal.....37
Double Lip Seal Viton 50 x 110 x 12.....55
Double Lip Seal Viton 70 x 110 x 12.....55
Drum, Cable (Pair) 7 Ft. Rotor.....7
Dust Cap, 1/2 in......67, 75
Dust Plug, 1/2 in......67, 75

E
Elbow, -12 ORB x -08 MJIC.....67, 75
Elbow, 1/2 MPT x 3/4 MJIC.....63
Elbow, 1/2 NPT x 1/2 MJIC.....75
Elbow, 45° Street, #4 MP x #4 FP.....43
Elbow, 90 1/2 in. JIC Swivel.....67, 75
Elbow, 90d 37d Flare 3/4.....63
Elbow, 90° #6 ORB x #6 NPT.....31
Elbow, 90° 10 MJIC x FJIC.....31
Elbow, 90° 10 ORB x 6 MJIC.....31
Elbow: -08 ORB x 1/2 MJIC.....67, 75

F
Filter - Hydraulic P551553.....63
Fitting, Grease, 1/8 PTF.....38

Fitting, Grease, 1/8-PTF.....35
Flatwasher, 3/8 x 2 Od Stainless Steel.....9
Flexible Roll Pin.....57
Flexible roll Pin.....57
Flexible Roll Pin 10 x 75 Din 1481.....61
Flexible Roll Pin 10 x 85 Din 1481.....61
Frame - Bag Boom 8 Ft-10 Ft 6000.....41
Frame Weldment w/ Hydraulic Jack Option...7
Frame Weldment w/o Hydraulic Jack
Option.....7

Frame, Conveyor Slide.....23
Frame: 6170 W/rtr & Cbl Drums Hyd Jack...75

G
Gandy, 45# 4H Dry Inoculant Applicator.....69
Gasket, .25 x .50.....11
Gasket, Bearing Retainer, Gandy.....71
Gasket, Pump Flange.....63
Gasket, Top Access Plate.....63
Gasket: .25in x .50in (Order Per Foot).....9
Gauge, Liquid Fill, 2000 psi.....43
Gear Lube, 75W 90 Synthetic (Not Shown)...7
Gearbox, Bevel 31 T-332.....7
Grease Fitting M6 x 1 Straight.....61
Grease Fitting Straight.....57
Grease Fitting, 1/4-28.....75
Grease Zerk, 1/8 NPT Female.....38
Grz Zerk - 1/8 NPT Female.....25
Guard - Rotor Drive 6070.....9
Guard, Rotor Drive.....11
Guide, Cable Rewind, Left.....45
Guide, Cable Rewind, Right.....45

H
Half Shaft Cleared.....57
Hardware Kit, Tunnel Hardware (Consists Of
Items: 3, 5, 6 & 18 thru 20).....13

Harness, Lights (Includes Item 28).....53
Harness, Lights, Wishbone.....53
Hhblt G 5 1/2-13 x 1.50.....9, 63
Hhd Screw, 1/4-20 x 3/4 Stainless Steel
Tc.....63

Hhdblt - 3/4-10 x 5-3/4.....25
Hhdblt - G5 1/4-20 x 1-3/4.....67, 75
Hhdblt - G5 3/8 x 1 in.Yellow Zinc.....63
Hhdblt - G5 3/8-16 x 3-1/2 in......63
Hhdblt - Stainless Steel 1/4-20 x 3/4 in......29
Hhdblt 5/8-11 x 3 Gr5.....41
Hhdblt, 1/4-20 x 3/4 Gr 5.....63
Hhdblt, G5 3/8-16 x 2-1/4.....41
Hhdblt, Gr 10.9, M10-1.5 x 20mm.....9
Hhdblt, Gr 10.9, M14-2 x 30mm.....26
Hhdblt, Gr 5 3/4-10 x 3.....25
Hhdblt, Gr 5, 3/4-10 x 3-1/2.....25
Hhdblt, Gr 5, 3/8-16 x 1-1/4.....63
Hhdblt, Gr 5, 5/8-11 x 2.....25
Hhdblt, Gr 8, 7/8-9 x 2.....25
Hhdnut - Lock 1/4 Whiz.....63
Hhdnut - Nyloc Flang 1/4-20 Yellow Zinc.....29
Hhdnut - Nylon Lk 1/2-13.....9
Hhdnut - Nylon Lk 1/2-13 Flange.....64
Hhdnut - Nylon Lk Flng 3/8-16 Yellow
Zinc.....41, 64

Hhdnut, 1/2-13.....25
Hhdnut, 5/8-11 Nylock.....25, 41

Hhdnut, 7/8-9 C-Lock.....25
Hinge - Beater Shield.....9
Hinge, Beater Shield.....11, 37
Hitch, Field, 10 Ft.....7
Hold Down, Conveyor.....23
Hold Down, Conveyor Chain, Long.....37
Hold Down, Conveyor Chain, Short.....37
Holder, Plug Storage.....53
Hose - Grease 3/16 x 32 in......25
Hose - Hyd 3/8 x 144 in......67, 75
Hose - Hyd 3/8 x 150 in......67, 75
Hose - Hyd 3/8 x 27 in......67, 75
Hose Kit - 6170.....63
Hose, Brake, 3/8 x 122 in......43
Hose, Brake, 3/8 x 139 in......43
Hose, Grease, 3/16 in. x 32 in......37
Hose, Grease, 3/16 in. x 40 in......37
Hose, Grease, 3/16 in. x 47 in......37
Hose, Hydraulic, 1/4 x 26.5” 6" x 6" FJIC.....31
Hose, Hydraulic, 3/8" x 42” 6 FJIC 45° x 6"
FJIC.....31

Hose, Hydraulic, 3/8" x 72” 6 FJIC 90° x 6"
FJIC.....31

Hub - Wheel 6blt Includes Cups & Studs.....15
Hub Assembly With Cups & Studs.....17
Hut: Hex Nyloc Flng 1/4-20 YZ.....9

I
Individual Cartridge (Included with Item 1)..75
Inner Cup.....15
Inoculant, Granular, 50 lb Bucket (Treats 100
Ton).....73

Inoculant, Liquid 250 Ton Foil Pouch For Inject.
Sprayer.....73

Inoculant, Liquid 50 Ton Foil Pouch.....73
Inoculant: 200TT Ag Bag 10 Packets per
Case.....73

Inoculant: 50TT Ag Bag 10 Packets per
Case.....73

Instruction Booklet.....57
Instruction Booklet- N. America SFT.....61

J
Jack Base, Hyd Lift 6000 Series.....75
Jack, Manual, 15” Square Mount.....7

K
Key Sq - 3/8 x 1-3/4.....25
Key Sq - 7/8 x 7/8 x 4 in. 1018.....25
Key Square, 3/8” x 3” Undersize.....7
Key, Shaft (Hydraulic Motor).....38, 63
Key, Square, 1/4 in. x 1-3/4 in......38
Key, Square, 1/4 in. x 2 in......38
Kit, Bungee Cord (Consists Of Items 11a &
11b).....13

Kit, Hydraulic Conveyor Lift (Consists Of Items
1 & 2 thru 20).....31

Kit: Complete Shield.....61
Kit: Half Shield.....61
Koster Moisture Tester - Not Shown.....73

L
Label- Danger- Outer Drive Tube.....61
Label- Danger- Outer Sheild Tube.....61

G6170 - 81 - 42.0901733A Issue Date: 06/16

Part Description Index  (continued)



Latch.....38
Latch, Door Stainless Steel.....11
Latch, Stainless Steel Door.....9
Lens, Amber (Command).....53
Lens, Amber (Wesbar).....53
Lens, Red (Command).....53
Lens, Red (Wesbar).....53
Light Stand Weldment.....53
Light Tube Weldment, Left Side.....53
Light Tube Weldment, Right Side.....53
Light, Dual Lamp, Amber/Red, Left Side.....53
Light, Dual Lamp, Amber/Red, Right Side...53
Link #50 Connector ( Not Shown).....33
Link - #120-2 Connector Ust.....25
Link, #CA550 Offset.....38
Liquid Inoculant Applicator, 15 Gallon Sprayer
- Not Shown.....73

Liquid Inoculant Applicator, 27 Gallon Sprayer
- Not Shown.....73

Liquid Inoculant Applicator, 55 Gallon Sprayer
- Not Shown.....73

Lock, PTO Cradle.....59
Lug Nut, 9/16-18.....17
Lugnut - 9/16-18.....15

M
Machine Bushing, 1-1/4”.....35
Master Seal Zip Tool.....73
Master Seal, 14.5 ft Lengths 4/Box For 8 & 9
ft Bags.....73

Master Seal, 17 ft Lengths 4/Box For 10 ft
Bags.....73

Master Seal, 20 ft Lengths 4/Box For 11 & 12
ft Bags.....73

Master Seal, 250 Ft Roll.....73
Master Seal, 9.5 ft Lengths 4/Box.....73
Motor - Hyd Charlyn 101-1272.....63
Motor - Hyd Conveyor 6070.....63
Motor, Electric, w/Brackets & Harness.....71
Motor, Hydraulic, Conveyor.....38
Mount - Htd Motor 101 Series.....63
Mount, Bracket, Drive Motor.....37
Mount, Input Shield.....11
Mount, Input Shield 6170.....9
Mount, Jack, Female Square Tubing (Weld
On).....7

N
Nipple, 1/2 x 6.....25
Nut, Hex Flange Lock, 1/4-20 Nylock Yellow
Zinc.....38

Nut, Hex Flange Lock, 3/8-16 Nylock Yellow
Zinc.....38

Nut, Hex Flange Lock, 3/8-16 Yellow Zinc....43
Nut, Hex Lock Flange, 3/8-16 Yellow Zinc
Nylock.....69

Nut, Hex Lock, 1/2-13.....11
Nut, Hex Lock, 1/2-13 Nylock.....7, 35, 53
Nut, Hex Lock, 1/2-13 Nylock Stainless
Steel.....38

Nut, Hex Lock, 1/4-20 Nylock Stainless
Steel.....43

Nut, Hex Lock, 3/4-10 Nylock.....7
Nut, Hex Lock, 3/8-16 Flange Nylock Yellow
Zinc.....33

Nut, Hex Lock, 3/8-16 Flange Yellow Zinc....11
Nut, Hex Lock, 3/8-16 Nylock.....53
Nut, Hex Lock, 3/8-16 Nylock (10 Ft.
Tunnel).....13

Nut, Hex Lock, 3/8-16 Nylock (9 Ft.
Tunnel).....13

Nut, Hex Lock, 3/8-16 Nylock Stainless
Steel.....13

Nut, Hex Lock, 5/16-18.....11
Nut, Hex Lock, 5/16-18 Nylock.....35
Nut, Hex Lock, 5/16-18 Nylock Black Zinc...59
Nut, Hex Lock, 5/8-11 Nylock....7, 13, 23, 38, 
43, 49

Nut, Hex Nylon Flange Lock, 1/2-13.....43
Nut, Hex Nylon Flange Lock, 3/8-16 Yellow
Zinc.....23

Nut, Hex Top Lock, 5/8-11.....77
Nut, Hex Whiz Lock, 1/4-20.....31
Nut, Hex Whiz Lock, 3/8-16.....21
Nut, Hex, 1/2-13.....37
Nut, Hex, 10-32 Stainless Steel.....11
Nut, Hex, 3/4-10.....77
Nut, M60-2.....55
Nut, Slotted Lock, NO6 Zinc Plated.....17
Nut, U, 5/16-18.....11
Nut: Clip 3/8-16, Long.....9
Nut: Hex Nyloc Flng, 1/4-20 YZ.....53
Nut: Hex Nylok Cntr 1/4 In......67, 75
Nut: Hex Nylok Lk 3/4-10.....25
Nut: Hex Nylon Lk 3/8-16.....67, 75
Nut: Hex Nylon Lock 5/16-18.....9
Nut: Hex Stainless Steel #10-24 Nylock.....9
Nut: Spindle 7/8-14 Unf.....15

O
O-Ring 906.....47
O-Ring, Rubber, Gandy.....71
O-Ring: SAE -8 (.64id).....67, 75
Oil Filler Plug, 3/8".....55
Oil Seal - 2.25 I.D......15
Oil Seal, 2.25 I.D......17
Orifice, -6 Two Way, .049” Dia......31
Orifice, -8 ORB One Way (.059).....67, 75
Outer Cup.....15

P
Pan, Bag.....13
Panel - Hopper Top Slant (S/N 42.05264 &
Before).....29

Panel - Hopper Top Slant Low Profile (S/N
42.05265 & After).....29

Panel - Sloped, Hopper 6170.....29
Panel, Hopper Extension - Front - 7 Ft.....29
Panel, Hopper Extension - Right.....29
Panel, Shield, Driveline.....11
Panel, Shield, Driveline 6170.....9
Panel, Shield, Front Driveline 6170.....9
Panel, Shield, Front Driveline w/Decals.....11
Pin, Cam Lever.....23
Pin, Clevis, 5/8" x 1-1/2” Zinc.....21
Pin, Conveyor Door Latch.....35
Pin, Cotter, 5/32 x 1-1/4 in. Stainless
Steel.....45

Pin, Cotter, 5/32" x 1-1/4” Stainless Steel....21
Pin, Hair.....7

Pin, Hair, 5/32 x 2-15/16” Zinc Plated.....17
Pin, Hitch.....7
Pin, Hitch, .625 Dia x 4”.....17
Pin, Roll, 3/8 in. x 2 in......37
Pin, Spring, 5/16" x 3”.....35
Pin, Spring, 5/32" x 1-1/4”.....23
Pin: Cotter 5/32 x 1-3/4.....15
Pin: Hair 5/32 x 2-15/16 Znc.....15
Pin: Hitch .625 Dia. x 4 in......15
Pin: Lock, 3/8 x 3.....53
Pinion Shaft.....55
Piston Tab 2.....47
Piston, Dowel machine.....47
Plate, Bearing Mount.....37
Plate, Face 86 in......29
Plate, Jack Shaft Bearing Mount.....25
Plug, -08 ORB.....63
Plug, 1/2".....55
Plug, Light Cord (Included In Item 27).....53
Plug, Oil Drain.....63
Po Check Valve, Double, (-8 Orb).....67, 75
PTO Assembly, Complete.....57
PTO Complete.....61
Pulley - Bag Boom 3 in. UHMW.....41
Pulley, 2-1/2" OD x 1/4" Cable x 5/8" ID.....21
Pump - Hyd W/tank 3.4 Cu/in 2500psi.....63
Pump Kit With Relief Valves & Gasket
(Includes 16c & 16d).....63

Pump, Hand, 17 CI, 2000 psi.....43

R
Release, Current Tools.....47
Relief Valves (1 Set).....63
Repair Tape, 2” x 36 Yard Roll - Not
Shown.....73

Repair Tape, 3” x 36 Yard Roll - Not
Shown.....73

Repair Tape, 4” x 36 Yard Roll - Not
Shown.....73

Reservoir - Tubular 6170.....63
Retainer, Bearing.....71
Rod - Chain Tensioner.....25
Rod, Cable Rewind, 1 x 29 in. Zinc.....45
Roller Bearing Cone 1-1/4.....15
Roller Bearing Cone 1-5/8.....15
Rope, Backstop, 3/8 x 400 Ft (10 Ft
Backstop).....49

Rotor + 4 Teeth and Cap.....7
Rotor Access Drive Weldment.....7
Rotor Access Idle Weldment.....7
Rotor, Gandy, Jumbo 10” Rubber.....71
RT Ball Collar Kit.....57

S
Safety Tube.....57, 61
SCHCSCR, 0.164-32 x 0.375.....47
Screw - Set 3/8 x 1/2.....63
Screw - Set 3/8-16unc x 1/2 in......25
Screw 4.8 x 22 Self Tap Zinc.....61
Screw, Hex Hd, 1/4-20 x 3/4 in. Stainless Steel,
Thread Cutting.....53

Screw, Slotted Pan Hd, 10-32 x 3/8" Stainless
Steel.....11

Screw, Truss Hd, 5/16-18 x 1" Stainless
Steel.....11

42.0901733A Issue Date: 06/16 - 82 - G6170

Part Description Index  (continued)



Seal Kit.....38
Seal Kit (Hydraulic Motor).....63
Seal Kit, Hydraulic Cylinder.....31
Shaft.....55
Shaft Rotor Drive W/collar.....25
Shaft, 1-1/4" x 34-3/4”.....35
Shaft, 1.25 in., LH.....37
Shaft, RH Drive.....37
Shaft, Stub Drive, Weld In 7/8" Keyway.....7
Shaft, Stub Idle, Weld In.....7
Shield Cone (Innner).....57
Shield Cone (Outer).....57
Shield Support (Inner).....57
Shield Support (Outer).....57
Shield Support SFT S6-S7-S8 Inner.....61
Shield Support SFT S6-S7-S8 Outer.....61
Shield, Input, Flip Up With Decals.....33
Shield, Motor.....37
Shim.....55
Skirt, Conveyor, 20 in. x 60 in......37
Sling, Backstop Cable, 7/16 x 35”.....49
Spacer, Long, Jack Shaft.....25
Spacer, Outer Sprocket.....25
Spacer: Gearbox Mount.....7
Spindle, Single, 2-1/4 x 14-7/8” Std......17
Spindle: G6000.....15
Spray Adhesive - Not Shown.....73
Spring - Ext #661.....25
Spring, Compression.....23
Sprocket.....71
Sprocket - 120-2a11 70x64 Spline.....25
Sprocket - 120-2b48 3-7/16b 7/8k.....25
Sprocket - 120b12 70x64 Spline.....25
Sprocket - 50b48 2-15/16b 3/8k.....25
Sprocket, 40B16, 1 in. Bore.....37
Sprocket, 50B14F.....33
Sprocket, 50B20, 1.25 in. Bore.....37
Sprocket, 50B48, 2-15/16B, 3/8" Key.....33
Sprocket, 6 Tooth 1-1/4 in. Bore.....37
Sprocket, DBL.....37
Sprocket, Idler, 50B17, .643 in. Bore.....37
Stabilizer, Conveyor Angle Adjustment.....23
Strip, Conveyor skirting, Center.....37
Strip, Conveyor Skirting, Side.....37
Stripper, Bar Plates 35".....7
Stripper, Bar Plates 45".....7
Stud, Wheel, 9/16-18 x 2-1/8”.....17
Stud: 9/16-18 x 2.125.....15
Support, Backstop Transport - Long.....49

T
Tee - Branch - 10 JIC Sw.....64
Tee - Swivel Run -10 Jic.....64
Tee, 06 ORB Run x MJIC.....31
Tee, 1-4 MPT x 06 MJIC Run.....43
Tee, 1/4 NPT Male Run.....43
Tensioner - Rotor Chain.....25
Tire, 265/75R16.....19
Tool, Bag Vent.....73
Tooth Assembly With Cap.....7
Tube Yoke.....57
Tube Yoke (Outer Tube).....57
Tube Yoke H8 Inner 4-Lobe.....61
Tube Yoke H8 Outer 4-Lobe 12211 (66.0)...61
Tube, Hydraulic, 1/2 in., Lift Po Check......67, 
75

Tube: Inner Drive.....61
Tube: Outer Drive.....61
Tubing: Vinyl 1-1/4 x 1 Id.....63
Tunnel Extension Base, 18 in. (Set).....13
Tunnel Extension Base, 29 in. (Set).....13
Tunnel Extension Base, 29 in. - LH.....13
Tunnel Extension Base, 29 in. - RH.....13
Tunnel Extension, 10 Ft. x 29 in......13
Tunnel Extension, 9 Ft. x 29 in......13
Tunnel Hood, 10 Ft......13
Tunnel Hood, 9 Ft......13

U
U-Nut, 5/16-18.....9
Union, 04 ORB - 06 MJIC.....43

V
Valve - Conv Lift W/ Handle.....67, 75
Valve - Flowcontrol W/hndl Sdcf.....63
Valve, Bag Vent.....73
Valve, Check.....31
Valve, Conveyor Lift w/Handle.....31
Valve, Needle.....43

W
Washer - Flat 1/4 in. SAE Yellow Zinc.......67, 
75

Washer - Flat 3/8 in. SAE.....63
Washer - Flat 7/16 in......25
Washer - Lock 1/4 in......63
Washer - Shim 14m ID x 20 OD x 1.0 Thk...26
Washer -SS Flat 1/4 in......29
Washer, 1/2 Flat.....9, 63
Washer, 3/4 Flat.....25
Washer, Fender 9/16 ID x 3 OD x 1/4 Thk...25
Washer, Flat .388 x 1.25 x .12.....63
Washer, Flat 5/8 in......13
Washer, Flat M10.....11
Washer, Flat, .388 x 1.25 x .12.....13
Washer, Flat, 1/2 in......38
Washer, Flat, 1/2".....11
Washer, Flat, 1/4 in. SAE Yellow Zinc.....37
Washer, Flat, 3/4 in......77
Washer, Flat, 3/8 in. SAE.....38
Washer, Flat, 3/8 in. Wide Stainless Steel...13
Washer, Flat, 3/8 in. Wide Stainless Steel (10
Ft. Tunnel).....13

Washer, Flat, 3/8 in. Wide Stainless Steel (9
Ft. Tunnel).....13

Washer, Flat, 3/8” SAE.....23, 69
Washer, Flat, 5/16.....59
Washer, Flat, 5/16 in......43
Washer, Flat, 5/16".....11
Washer, Flat, 5/16”.....35
Washer, Flat, 5/8 in......37
Washer, Flat, 5/8 in. SAE.....43
Washer, Flat, 5/8” SAE.....23
Washer, Flat, 7/16 in......37
Washer, Gandy.....71
Washer, Lock, 1/2 in......37
Washer, Lock, 3/4 in.Yellow Zinc.....77
Washer, Lock, 3/8 in......13
Washer, Lock, External Tooth.....17
Washer, Lock, M20 Zinc.....7
Washer, M10 Flat.....9

Washer, Sponge, Gandy.....71
Washer, Sprocket Spacer.....25
Washer, Wide Flat, 3/8" Stainless Steel.....11
Washer, Wide Flat, 3/8” Stainless Steel.....33
Washer: Flat 3/8 In. Std.....41
Washer: Flat 5/8 In. Std.....25
Washer: Hub Retention.....15
Washer: Stainless Steel Fla 5/16 Wide.....9
Washer: Stainless Steel Flat #10.....9
Washer: Stainless Steel Flat 1/4 in......9
Washer: Stainless Steel Lock 5/16 in......9
Weldment, Conveyor End Frame.....35
Weldment, Conveyor w/Decals.....37
Wheel, 16 x 8.....19
Whip - Grease 1/8 in. X21 in......25
Whip - Grease 3/16 x 28.....25
Whip, Grease, 3/16 in. x 21 in......37
Winch - Brake Dlb1500a.....41
Winch, Brake.....21

Y
Yoke.....57
Yoke #7-S8 Rt Ball 1-3/8z6 (R07).....61
Yoke #8 1-3/4 20.....61
Yoke, #8, 1-3/4 in. 20 Spline.....57

Z
Zerk, Grease 1/8 90d.....7
Zerk, Grease, 1/4-28, 65°.....45
Zerk: Grease, 1/8, 90D.....45

G6170 - 83 - 42.0901733A Issue Date: 06/16

Part Description Index  (continued)



© 2016 by Miller-St. Nazianz, Inc.
Ag-Bag, a Miller-St. Nazianz Company


